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Test Report Verification
ShenZhen Junlan Electronic Ltd

Appllcar_lt: District 2 type A plant in the second layer 1-4,NO.2 Industrial ,Fuyuan,
Address: . )
Tangwei ,Fuyong ,Baoan ,Shenzhen China.
Manufacturer: ShenZhen Junlan Electronic Ltd
Address: ) District 2 type A plant in the second layer 1-4,NO.2 Industrial ,Fuyuan,

Tangwei ,Fuyong ,Baoan ,Shenzhen China.

E.U.T: BLUETOOTH iPAD iTOWER SPEAKER
BITS-1/5616
Additional Model:BITS-1/5616(For Brand “SOUNDLOGIC XT”);
BITS-1/5616 (For Brand “Soundlogic”); BITS-1/5616 (For Brand
“Soundlogic TM”);17512(For Brand “Deluxa”); IP9050GBMO(For Brand
“ITrak by Encore Technology”); 17512 (For Brand “Soundlogic”);
17512(For Brand “soundlogic TM”’);BP-59200(For Brand “b-plug”);
BP-59210(For Brand “b-plug”);

Model Number: IP9050W(For Brand “iTrak by Encore Technology’);305862; IPT9112;
17512; BITS-1/5616; SBP-3210; SBP-3211; SBI-9012; CHT-907R;
SBP-9013; CHT-917; SBP-9014; CHT-917BT; SBP-9015; SBP-9016;
SPB-9112; CHT-910; SBB-9921; CHT-909; SBB-9920; CHT-909C;
SBP-9113; SBP-9114; SBI-9112;SBI-9015; SBP-8112; 1P9040;
1P9040GB; IP9040GBMO; IP9040MO;SBP-8811;1P9050; IP9050GB;
IP9050GBMO; IP9050MO;SBP-9015;BP-59200
Note: The products are difference in model number and appearance only.

Power Supply: AC 120V/60Hz

Test Voltage: AC 120V/60Hz

Trade Name: - Serial No.:  --—--—-

Date of Receipt: June 28,2012 Date of Test: July 4~13, 2012
FCC Rules and Regulations Part 15 Subpart C:2011

Test Specification:  \rq1 063 4:2003

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST

Test Result: Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date:July 25, 2012
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested
This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co., Ltd Report No. ESTE-R1207001 Page 4 of 125
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name

Model Number

FCCID

Operation frequency :

Number of channel

BLUETOOTH iPAD iTOWER SPEAKER

BITS-1/5616

OKUSBP9015060

2402MHz~2480MHz

79

Antenna Integrated PCB antenna, 0 dBi gain
Modulation FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Power Supply AC 120V/60Hz
Applicant ShenZhen Junlan Electronic Ltd
District 2 type A plant in the second layer 1-4,NO.2 Industrial ,Fuyuan,
Tangwei ,Fuyong ,Baoan ,Shenzhen China.
Manufacturer ShenZhen Junlan Electronic Ltd
District 2 type A plant in the second layer 1-4,NO.2 Industrial ,Fuyuan,
Tangwei ,Fuyong ,Baoan ,Shenzhen China.
Sample Type Prototype production
EST Technology Co., Ltd Report No. ESTE-R1207001 Page 5 of 125
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.4: 2003 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 PASS
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1207001
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2.2. Test Facilities
EMC Lab

Name of Firm

Site Location

Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCNO021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

EST Technology Co., Ltd.

Chilingxiang, Qishantou, Santun, Houjie, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No. ESTE-R1207001 Page 7 of 125
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2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above

ground.EUT was be set into BT test mode by Bluesuite software before test.

EUT

2.5. Test mode

The test software  “Bluesuite” was used to control EUT work in Continuous TX mode, and

select test channel, wireless mode

Mode Channel Frequency
Low 2402MHz

GFSK Middle 2441MHz
High 2480MHz

Low 2402MHz

n/4-DQPSK Middle 2441MHz
High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz
High 2480MHz

EST Technology Co., Ltd

Report No. ESTE-R1207001

Page 8 of 125
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2.6. Test Equipment

2.6.1. For conducted emission test
Equipment Manufacturer Model No. Serial No. Last Cal. |[Next Cal.
EMI Test Receiver Rohde & Schwarz |ESHS30 832354 May,30,12 |1 Year
Artificial Mains Networ |[Rohde & Schwarz |[ENV216 101260 May,30,12 |1 Year
Pulse Limiter Rohde & Schwarz |ESH3-Z2 101100 Aug 25,11 |1 Year
2.6.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVSI10 100004 Mar,19,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,19,12 |1 Year
Bilog Antenna Teseq CBL6111D  |25872 June.08,11 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,25,11 |1 Year
2.6.3. For radiated emission test(above 1GHz)
Equipment Manufacturer [Model No. Serial No. Last Cal. [Next Cal.
Temperature controller Terchy MHQ 120 May.08,12{1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,12|1 Year
Vector Signal Generator R&S SMBVI100A ]1407.6004K02 |May.08,12|1 Year
Double Ridged Horn Antenna |[R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna [R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna [R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna Schwarzbeck [VULB 9163 |9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,12|1 Year
Pre-amplifer R&S SCU-01 10049 May.08,12{1 Year
High Pass filter Micro HPMS50111 324455 May.08,12{1 Year
RF Cable Hubersuhner [W10.02 534096 May.08,12{1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,12|1 Year
RF Cable Hubersuhner |RG 214/U 513423 May.08,12{1 Year
RF Cable Hubersuhner |RG 214/U 523455 May.08,12|1 Year
EST Technology Co.,Ltd Report No. ESTE-R1207001 Page 9 of 125
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at least
75 non-overlapping hopping channels, and all frequency hopping systems in the 5725-5850
MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5 MHz band:

0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: BLUETOOTH iPAD iTOWER SPEAKER  M/N:BITS-1/5616
Test date: 2012-7-13 Test site: RF site Tested by: Tony Tang
Limit
Fre Result Margin
Mode | \rp (dBm) (dB)
dBm W
2402 2.593 21.00 0.125 18.407
GFSK 2441 2.941 21.00 0.125 18.059
2480 3.892 21.00 0.125 17.108
2402 1.750 21.00 0.125 19.250
1/4-DQPSK 2441 2.020 21.00 0.125 18.980
2480 2.704 21.00 0.125 18.296
2402 1.898 21.00 0.125 19.102
8-DPSK 2441 2.232 21.00 0.125 18.768
2480 3.011 21.00 0.125 17.989
Conclusion: PASS

EST Technology Co., Ltd

Report No. ESTE-R1207001
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3.4. Test Data
GFSK 2402 MHz

== Agilent |Freq/ChanneI
Mkrl 2.401805 GHz

E:;E-O dBm Atten 20 dB 2.593 dBm Center Freq
2.40200000 GHz

Start Freq
2.39900000 GHz

Stop Freq
2.40500000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 6 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

GFSK 2441 MHz

== Agilent |Freq/ChanneI
Mkrl 2.440880 GHz

E:;&O dBm Atten 20 dB 2.941dBm Center Freq
2.44100000 GHz

Start Freq
2.43800000 GHz

Stop Freq
2.44400000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 6 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207001 Page 11 of 125
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GFSK 2480 MHz

= Agilent Freg/Channel
Mkrl 2.479835 GHz
Eef I(10 dBm Atten 20 dB 3.892dBm Center Freq
eal //_9_\ 2.48000000 GHz
Log
10
| Start Freq

2.47700000 GHz

Stop Freq
2.48300000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 6 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207001 Page 12 of 125
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n/4-DQPSK 2402MHz

= Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

Center 2.402 GHz
#Res BW 3 MHz

n/4-DQPSK 2441MHz

= Agilent

Ref 10 dBm
Peak

Log
10
S—

Center 2.441 GHz
#Res BW 3 MHz

#VBW 3 MHz

Atten 20 dB

#VBW 3 MHz

| Freg/Channel
Mkrl 2.402045 GHz

1.75dBm

Center Freq
2.40200000 GHz

Start Freq
2.39900000 GHz

Stop Freq
2.40500000 GHz

Span 6 MHz
Sweep 5 ms (401 pts)

Mkrl 2.440805 GHz
2.02dBm

Span 6 MHz

Sweep 5 ms (401 pts)

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

| Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43800000 GHz

Stop Freq
2.44400000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1207001
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n/4-DQPSK 2480MHz

= Agilent Freg/Channel
Mkrl 2.479745 GHz
Ref 10 dBm Atten 20 dB 2.704 dBm Center Freq

Peak 2.48000000 GHz
Log
~ Start Freq

2.47700000 GHz

Stop Freq
2.48300000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 6 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207001 Page 14 of 125
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8-DPSK 2402MHz

Mkrl 2.401880 GHz
1.898 dBm

Atten 20 dB

Ref 10 dBm
Peak

Span 6 MHz
Sweep 5 ms (401 pts)

Center 2.402 GHz
#Res BW 3 MHz

#VBW 3 MHz

8-DPSK 2441MHz

= Agilent
Mkrl 2.440865 GHz

Ref 10 dBm Atten 20 dB 2.232 dBm

Peak

Center 2.441 GHz

#Res BW 3 MHz #VBW 3 MHz

I Freg/Channel

Center Freq
2.40200000 GHz

Start Freq
2.39900000 GHz

Span 6 MHz
Sweep 5 ms (401 pts)

Stop Freq
2.40500000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43800000 GHz

Stop Freq
2.44400000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd Report No. ESTE-R1207001
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8-DPSK 2480MHz

= Agilent Freg/Channel

Mkrl 2.479910 GHz

Eg;éo dBm Atten 20 dB CRESCIUR  Conrer Freq

2.48000000 GHz
Log
10 //_9_\
~ Start Freq

dB/
2.47700000 GHz

Stop Freq
2.48300000 GHz

CF Step
600.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.48 GHz Span 6 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1207001 Page 16 of 125
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission limits, as contained in
§§ 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure that the 20 dB bandwidth
of the emission, or whatever bandwidth may otherwise be specified in the specific rule section under which
the equipment operates, is contained within the frequency band designated in the rule section under which

the equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth of
the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 20dB.

4.3. Test Result

EUT: BLUETOOTH iPAD iTOWER SPEAKER  M/N:BITS-1/5616
Test date: 2012-7-13 Test site: RF site Tested by: Tony Tang

Freq 20dB Bandwidth o )

Mode Limit (kHz) | Conclusion

(MHz) (MHz)

2402 0.8625 / PASS
GFSK 2441 0.8550 / PASS
2480 0.8550 / PASS
2402 1.2300 / PASS
n/4-DQPSK | 2441 1.2300 / PASS
2480 1.2300 / PASS
2402 1.2225 / PASS
8-DPSK 2441 1.2225 / PASS
2480 1.2225 / PASS

EST Technology Co., Ltd
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4.4. Test Data

GFSK 2402MHz

= Agilent

Ref 10 dBm

et

Peak
Log
10
dB/

Center 2.402 GHz
#Res BW 30 kHz
Marker Trace
1 )
2R 1)
2A 1)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4020075 GHz
2.4015575 GHz
862.5 kHz

C:\STATEG655.STA file saved

Mkr2 A 862.5 kHz

-1.08 dB
Catalog "
SaveH
Load™
Delete M
Span 3 MHz
Sweep 5 ms (401 pts) Copy*
Amplitude
2.579 dBm
-17.69 dBm
-1.08 dB Rename+
More
1of2

GFSK 2441MHz

Ref 10 dBm
Peak

Log

10

daB/

Center 2.441 GHz
#Res BW 30 kHz

Marker Trace
1 1)
2R 1)
2A 1)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4410075 GHz
2.4405575 GHz
855.0 kHz

I Freg/Channel

Center Freq
2.44100000 GHz

Mkr2 A 855.0 kHz
0.398 dB

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz
CF Step
300.000000 kHz
Auto Man
Span 3 MHz
Sweep 5 ms (401 pts) Freq Offset
Amplitude 0.00000000 Hz
2.803 dBm —_—
lggsgg?jg Signal Track
On off

EST Technology Co., Ltd
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GFSK 2480MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 30 kHz
Marker Trace

1 @)

2R @)

2A @)

Atten 20 dB

#VBW 100 kHz

X Axis
2.4800075 GHz
2.4795575 GHz

855.0 kHz

Mkr2 A 855.0 kHz
0.459 dB

Span 3 MHz
Sweep 5 ms (401 pts)
Amplitude
3.692 dBm
-16.92 dBm
0.459 dB

2.48000000 GHz

2.47850000 GHz

Freg/Channel

Center Freq
Start Freq

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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n/4-DQPSK 2402MHz
= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 30 kHz

Marker Trace
1 1)
2R 1)
2A 1)

n/4-DQPSK 2441MHz
= Agilent

Ref 10 dBm
Peak

Log

10

daB/

Center 2.441 GHz
#Res BW 30 kHz
Marker Trace
1 1)
2R @)
2A 1)

Atten 20 dB

#VBW 100 kHz

X Axis
2.4020075 GHz
2.4013775 GHz

1.2300 MHz

Atten 20 dB

#VBW 100 kHz

X Axis
2.4410075 GHz
2.4403775 GHz

1.2300 MHz

Mkr2 A 1.2300 MHz
0.051 dB

Span 3 MHz
Sweep 5 ms (401 pts)

Amplitude
1.447 dBm
-19.23 dBm
0.051 dB

Mkr2 A 1.2300 MHz
-1.395 dB

Span 3 MHz
Sweep 5 ms (401 pts)
Amplitude
1.723 dBm
-18.55 dBm
-1.395 dB

2.40200000 GHz

2.40050000 GHz

I Freg/Channel

Center Freq
Start Freq

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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n/4-DQPSK  2480MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 30 kHz
Marker Trace

1 (1)

2R (1)

2A (1)

Atten 20 dB

#VBW 100 kHz

X Axis
2.4800075 GHz
2.4793775 GHz

1.2300 MHz

Mkr2 A 1.2300 MHz
-1.061 dB

Span 3 MHz
Sweep 5 ms (401 pts)
Amplitude
2.236 dBm
-18.08 dBm
-1.061 dB

2.48000000 GHz

2.47850000 GHz

Freg/Channel

Center Freq
Start Freq

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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8-DPSK 2402MHz
= Agilent

Ref 10 dBm
Peak

Log

10

daB/

Center 2.402 GHz
#Res BW 30 kHz

Marker Trace
1 1)
2R 1)
2A 1)

i Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 30 kHz
Marker Trace
1 1)
2R 1)
2A 1)

Atten 20 dB

IOV, NN

#VBW 100 kHz

X Axis
2.4020075 GHz
2.4014150 GHz

1.2225 MHz

Atten 20 dB

#VBW 100 kHz

X Axis
2.4410075 GHz
2.4404075 GHz

1.2225 MHz

Mkr2 A 1.2225 MHz
-0.929 dB

Span 3 MHz
Sweep 5 ms (401 pts)

Amplitude
1.484 dBm
-18.59 dBm
-0.929 dB

Mkr2 A 1.2225 MHz
-0.062 dB

Span 3 MHz
Sweep 5 ms (401 pts)
Amplitude
1.693 dBm
-18.63 dBm
-0.062 dB

2.40200000 GHz

2.40050000 GHz

I Freg/Channel

Center Freq

Start Freq

Stop Freq
2.40350000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

8-DPSK 2441MHz

| Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.43950000 GHz

Stop Freq
2.44250000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Es-r EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

8-DPSK 2480MHz
== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 30 kHz
Marker Trace

1 (€]

2R 1)

2A 1)

Atten 20 dB

#VBW 100 kHz
X Axis
2.4800075 GHz
2.4794075 GHz
1.2225 MHz

I Freg/Channel
Mkr2 A 1.2225 MHz

0.06 dB Center Freq

2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Mag

Freq Offset
0.00000000 Hz

Span 3 MHz
Sweep 5 ms (401 pts)
Amplitude
2.257 dBm
-18.34 dBm
0.06 dB

Signal Track
On Off

EST Technology Co., Ltd
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with
an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The
carrier frequency was measured by spectrum analyzer with 100kHz RBW and
100kHz VBW.

5.3. Test Result

EUT: BLUETOOTH iPAD iTOWER SPEAKER  M/N:BITS-1/5616

Test date: 2012-7-13 Test site: RF site Tested by: Tony Tang
Mode Channel Channel
separation Limit Conclusion
(MHz)

Low CH 1.00625 PASS
GFSK Mid CH 1.00625 PASS
High CH 1.00000 PASS
Low CH 1.00625 : PASS
w4-DQPS [Mid CH | 1.00000 S g{ig;t(hvevﬁ?ﬂzi??fWIdt? or PASS
High CH | 1.00000 greater) PASS
Low CH 1.00000 PASS
8-DPSK | Mid CH 1.00625 PASS
High CH 1.00000 PASS

EST. ST Technology Co.,Ltd Report No. ESTE-R1207001 Page 24 of 125
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FCC ID: OKUSBP9015060

5.4. Test Data

GFSK
Low Channel
~ Agient | Freg/Channel
Mkrl A 1.00625 MHz
sggio dBm Atten 20 dB -0.011 dB Center Freq
R 2.40250000 GHz
Log .
10
dB/ e Start Freq
2.40125000 GHz
Stop Freq
2.40375000 GHz
CF Step
250.000000 kHz
Auto Man
Freq Offset
0.00000000 Hz
Signal Track
On Off
Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
Mid Channel

== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

1

Center 2.442 GHz

#Res BW 100 kHz

#VBW 100 kHz

Mkrl A -1.00625 MHz
-0.033 dB

A Start Freq

Span 2.5 MHz
Sweep 5 ms (401 pts)

| Freg/Channel

Center Freq
2.44150000 GHz

2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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High Channel
== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB
1

Center 2.479 GHz

#Res BW 100 kHz

#VBW 100 kHz

| Freg/Channel
Mkrl A -1.00000 MHz

-0.026 dB Center Freq

2.47950000 GHz

1R

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz

Sweep 5 ms (401 pts)

EST Technology Co.,Ltd
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n/4-DQPSK
Low Channel

== Agilent | Freg/Channel
Mkrl A 1.00625 MHz

Ref 10 dBm Atten 20 dB -0.034 dB

Peak
AR

Log
10
dB/

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel
== Agilent
Mkrl A -1.00000 MHz

Ref 10 dBm Atten 20 dB -0.029 dB
Peak

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

2.40250000 GHz
2.40125000 GHz

2.40375000 GHz

Center Freq
Start Freq

Stop Freq

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

| Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

-r EST Technology Co.,Ltd Report No. ESTE-R1207001 Page 27 of 125
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High Channel
== Agilent
Ref 10 dBm Atten 20 dB
Peak
Log
10
dB/

i

«\»_PJ\/QM

Center 2.479 GHz

#Res BW 100 kHz #VBW 100 kHz

Mkrl A -1.00000 MHz
-0.008 dB

S
On

Span 2.5 MHz
Sweep 5 ms (401 pts)

2.47825000 GHz

2.48075000 GHz

250.000000 kHz
Auto Ma!]

Freq Offset
0.00000000 Hz

| Freg/Channel

Center Freq
2.47950000 GHz

Start Freq

Stop Freq

CF Step

ignal Track
Off

EST Technology Co.,Ltd
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8-DPSK
Low Channel
== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 100 kHz

Mid Channel
== Agilent

Ref 10 dBm
Peak

Center 2.442 GHz
#Res BW 100 kHz

Atten 20 dB

1R

#VBW 100 kHz

Atten 20 dB

1R

#VBW 100 kHz

Mkrl A 1.00000 MHz
-0.015 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

Mkrl A 1.00625 MHz
-0.004 dB

Span 2.5 MHz
Sweep 5 ms (401 pts)

| Freg/Channel

Center Freq
2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

| Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag!

Freq Offset
0.00000000 Hz

Signal Track
On Off

Es-r EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

High Chanel

== Agilent

Ref 10 dBm
Peak

Log
10 WV\/\}\

dB/

| Freg/Channel
Mkrl A 1.00000 MHz

-0.023 dB

Center Freq
2.47950000 GHz

Start Freq

Center 2.479 GHz
#Res BW 100 kHz

Span 2.5 MHz
Sweep 5 ms (401 pts)

#VBW 100 kHz

2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 100kHz RBW and 100kHz

VBW.
6.3. Test Result

EUT: BLUETOOTH iPAD iTOWER SPEAKER

M/N:BITS-1/5616

Test date: 2012-7-13 Test site: RF site Tested by: Tony.Tang
|
Mode Number of hopping channel Conclusion
GFSK 79 >15 PASS
1/4-DQPSK 79 >15 PASS
8-DPSK 79 >15 PASS

EST Technology Co.,Ltd
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6.4. Test Data
GFSK

Agilent

Ref 10 dBm

Start 2.4 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm

Start 2.429 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm

e

V1 S2
S3 FC
AA

Start 2.459 GHz

#Res BW 300 kHz

Freg/Channel
Mkrl 2.40199 GHz

Center Freq
2.41475000 GHz

Atten 20 dB

Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz:

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.429 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

Freg/Channel
Mkrl 2.458975 GHz

Atten 20 dB 3.238 dBm

Center Freq
2.44450000 GHz.

Start Freq
2.42950000 GHz:

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz|
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Stop 2.459 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

Freg/Channel
Mkrl 2.48002 GHz

Atten 20 dB EECLLUM  Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz:

CF Step
2.40000000 MHz
Mal

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.483 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

E .r EST Technology Co.,Ltd
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n/4 DQPSK

Agilent

Ref 10 dBm

Start 2.4 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm

Start 2.429 GHz
#Res BW 300 kHz

Freg/Channel
Mkrl 2.40207 GHz

Atten 20 dB

Stop 2.429 GHz

#VBW 300 kHz Sweep 4 ms (401 pts)

Mkrl 2.459200 GHz

Atten 20 dB 1.877 dBm

Stop 2.459 GHz

#VBW 300 kHz Sweep 4 ms (401 pts)

2.41475000 GHz
2.40000000 GHz:

2.42950000 GHz

0.00000000 Hz

N 2.44450000 GHz

Center Freq

Start Freq

Stop Freq

CF Step
2.95000000 MHz
Auto Ma

Freq Offset

Signal Track
On Off]

Freg/Channel

Center Freq

Start Freq
2.42950000 GHz.

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Agilent

Ref 10 dBm

Start 2.459 GHz
#Res BW 300 kHz

Mkrl 2.48002 GHz
2.291dBm

1

Atten 20 dB

Stop 2.483 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

Freg/Channel

Center Freq
2.47150000 GHz:

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz.

CF Step
2.40000000 MHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd
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8-DPSK

Agilent

Ref 10 dBm Atten 20 dB

Start 2.4 GHz

#Res BW 300 kHz #VBW 300 kHz

Start 2.429 GHz

#Res BW 300 kHz #VBW 300 kHz

Agilent

Ref 10 dBm Atten 20 dB

Start 2.459 GHz

#Res BW 300 kHz #VBW 300 kHz

Freg/Channel
Mkrl 2.40207 GHz

0.573 dBm Center Freq

2.41475000 GHz

A\

Start Freq
2.40000000 GHz:

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Stop 2.429 GHz
Sweep 4 ms (401 pts)

Freg/Channel
Mkrl 2.459050 GHz

0.547 dBm Center Freq

2.44450000 GHz

Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz,

CF Step
3.00000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off!

Stop 2.459 GHz
Sweep 4 ms (401 pts)

Freg/Channel
Mkrl 2.47996 GHz

0.301 dBm Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz.

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Stop 2.483 GHz
Sweep 4 ms (401 pts)

E .r EST Technology Co.,Ltd
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7. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within

a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: BLUETOOTH iPAD iTOWER SPEAKER  M/N:BITS-1/5616

Test date: 2012-7-13

Test site: RF site

Tested by: Tony Tang

Mode Dwell time Limit Conclusion
GFSK DH1 176.96 <400ms PASS
GFSK DH3 284.40 <400ms PASS
GFSK DHS5 328.76 <400ms PASS

/4 DQPSK DHI1 176.96 <400ms PASS
n/4 DQPSK DH3 287.56 <400ms PASS
n/4 DQPSK DH5 330.91 <400ms PASS
8-DPSK DHI1 180.12 <400ms PASS
8-DPSK DH3 284.40 <400ms PASS
8-DPSK DHS5 329.84 <400ms PASS

EST Technology Co.,Ltd
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7.3. Test Data
GFSK DH1 : S0hop/5s * 0.4 * 79 * 0.560ms = 176.96
= Agilent

Mkrl 2.475s
2.933dBm

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Span 0 Hz
Sweep 5 s (401 pts)

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

N

% Agilent
Mkri A 560 us

Ref 10 dBm Atten 20 dB 0.877 dB
Peak

Log

10

dB/

Span 0 Hz
Sweep 4 ms (401 pts)

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off

Es-r EST Technology Co., Ltd
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.80ms= 284.40

= Agilent

Ref 10 dBm
Peak @ 1
Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

Atten 20 dB

Mkrl 162.5 ms
2.983 dBm

Span 0 Hz
Sweep 5 s (401 pts)

#VBW 1 MHz

1.8 ms
0.311 dB

Mkrl A

Span 0 Hz
Sweep 4 ms (401 pts)

#VBW 1 MHz

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

Es-r EST Technology Co., Ltd
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GSFK DHS : 17hop/Ss * 0.4 * 79 *3.06ms = 328.766

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

% Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

Atten 20 dB

Mkrl 4.862s
2.967 dBm

1

Span 0 Hz
Sweep 5 s (401 pts)

#VBW 1 MHz

Mkr1 A 3.06 ms
0.723 dB

Span 0 Hz
Sweep 4 ms (401 pts)

#VBW 1 MHz

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off
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n/4-DQPSK DH1: S0hop/5 * 0.4 * 79 *0.560ms=176.96

= Agilent

Ref 10 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

Atten 20 dB

Mkrl 1.35s
3.06 dBm

Span 0 Hz
Sweep 5 s (401 pts)

#VBW 1 MHz

Mkr1 A 560 us

1.034 dB

Span 0 Hz
Sweep 4 ms (401 pts)

#VBW 1 MHz

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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n/4-DQPSK DH3: 25hop/5 * 0.4 * 79 *1.82 = 287.56

= Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 3.513s
1.96 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.82ms
-1.121 dB

Span 0 Hz
Sweep 4 ms (401 pts)

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: OKUSBP9015060

n/4-DQPSK DHS: 17hop/5 * 0.4 * 79 *3.08ms= 330.91

= Agilent

Atten 20 dB

Ref 10 dBm
Peak

Center 2.441 GHz
Res BW 1 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

#VBW 1 MHz

Mkrl 2.487 s
1.949 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 3.08 ms
0.086 dB

Span 0 Hz
Sweep 4 ms (401 pts)

#VBW 1 MHz

Freg/Channel

1

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off

I Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag

Freq Offset
0.00000000 Hz

Signal Track
On Off
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FCC ID: OKUSBP9015060

8-DPSK DH1: 50hop/5 * 0.4 * 79 * 0.570ms=180.12

= Agilent

Ref 10 dBm
Peak

Log

10

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Mkrl 1.475s
0.359 dBm

Span 0 Hz
Sweep 5 s (401 pts)

Freg/Channel

Mkr1 A 570 pus
0.512 dB

Span 0 Hz
Sweep 4 ms (401 pts)

2.44100000 GHz
2.44100000 GHz
2.44100000 GHz

Auto Mar

0.00000000 Hz

W

Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
1.00000000 MHz

Freq Offset

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar.
Freq Offset
0.00000000 Hz
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FCC ID: OKUSBP9015060

8-DPSK DH3: 25/5 * 0.4 *79 *1.80ms=284.40
== Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz

Res BW 1 MHz #VBW 1 MHz

Sweep 5 s (401 pts)

7

Freg/Channel
Mkrl 350 ms

UEICEEIN Conter Freqg

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma@g

Freq Offset
0.00000000 Hz

Span O Hz

Freg/Channel
MkriA 1.8 ms

0143 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Span 0 Hz
Sweep 4 ms (401 pts)
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FCC ID: OKUSBP9015060

8-DPSK DHS: 17/5 * 0.4 *79 *3.07ms=329.84

== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

7

Freg/Channel
Mkrl 1.525s

UEESLEIN  Center Freqg

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Ma@g

Freq Offset
0.00000000 Hz

Center 2.441 GHz
Res BW 1 MHz

#VBW 1 MHz

Span O Hz
Sweep 5 s (401 pts)

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

Center 2.441 GHz

Res BW 1 MHz

#VBW 1 MHz

Sweep 4 ms (401 pts)

Freg/Channel
Mkri A 3.07 ms

-1.202 dB Center Freq

2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Maﬂ

Freq Offset
0.00000000 Hz

Span 0 Hz
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FCC ID: OKUSBP9015060

8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits shown in 15.209,
all the other emissions shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9-410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
4.20725-4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 -1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 -8.294 149.9 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332-3339 31.2-31.8
12.51975 -12.52025 240 - 285 3345.8 - 3358 3643 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 (2)
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (1V)/m (Peak)
54.0 dB(nV)/m (Average)
EST Technology Co.,Ltd Report No. ESTE-R1207001 Page 45 of 125
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FCC ID: OKUSBP9015060

8.2. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

———3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
L) (W) H) — (WOOD) |

GROUND PLANE

8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVSI10) is set at 120kHz for frequency range from 30MHz to
1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for peak emissions measurement
above 1GHz and IMHz RBW, 10Hz VBW for average emissions measure above 1GHz

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—26GHz Radiated emissison Test result
EUT: BLUETOOTH iPAD iTOWER SPEAKER  M/N:BITS-1/5616
Power: AC 120V/60Hz
Test date: 2012-7-13  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit

EST EST Technology Co.,Ltd Report No. ESTE-R1207001 Page 46 of 125
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FCC ID: OKUSBP9015060

8.5. Test Data
30 MHz - 1000 MHz

EST Technology

Chilingxiang, Qishantou, Zantut,
Houjie, Dongguan, Guangdong, China
Tel:+36-769-530581858

Fax:+536-769-33081378

Data: 110

Level (dBuV/im)

a0

File: D:'test data'2012'. ) JUNLAN.EMI {177)

Date: 2012-07-13 Time: 16:58:31

FCC PART 15 B
-GB
N ﬁ
030 224. 418. 612, 806. 1000
Frequency {MHz)
3ite no. 3t Cheagnber Data no. 110
Dis. / Ant. 3m 27137 Ant. pol. VERTICALL
Limit FCC PART 15 B
Env. / In=s. Tewp:25.6' ;Huni:56%;Press:101. 52kFa
Engineer Tony
EUT BLUETOOTH iPAD iTOWEER SPEAKER
Power AC 120V/60Hz
n/H BITS-1/561¢6
Test Mode GFS3E TX -240ZMH=
Ant. Cable Emission
Frec. Factor Loss PFeading Level Limits Margin Reamark
[MH=z) (dE/m) 1dE) [dEuv) (dBuY/m) (dBuV/m) 1dE) 1dE)

1 G2 .95 4.52 Z.63 14.50 22 .25 40.00 17.75 QF

2 196.54 T.7E 4.26 15.25 27,23 43 .50 16.27 QF

3 415.09 16.30 6.1%7 5.49 Z27.96 46.00 15.04 QF

4 431.58 16.09 6.26 5.02 27.3%7 46.00 15.63 QF

5 454.93  17.63 6,67 1.47 25.7%7 46.00 Z0.23 QF

& 543,13 19.44 7.0z g.70 35.18 46.00 10.582 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, S3antun,

Fax:+56-709-03031573

Houjie, Dongoguan, cuangdong, China
Tel:+56-769-833051888

Data: 111 File: D:test data'201 2\ JLJUNLAN.EMI {177)
0 Level {(dBuvim) Date: 20112-07-13 Time: 17:03:36
FCCPART 15 B
-G
40———J
0 30 224, 418. 612. 206. 1000
Frequency (MHz)
Fite no. 3m Chamber Data no. @ 111
Di=. / Ant. 3m 27137 Ant, pol. : HORIZCONTAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Huwi:56%;FPress: 101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER 3PEAEER
Fower AC 1z20V/60H=z
M/N BIT3-1/5618
Test Mode GF3EK TX Z40ZMH=z
Ant. Cable Emission
Fredq. Factor Loss EReading Level Limits Margin FEeamark
[MHz) [dB /) [dE) [dEuv) [ABuW/m) (dBuv/m) [dE) (B
1 195.78 T.71 4,24 4,71 16.66 43 .50 Z6.54 QF
2 315.18 13.39 5.33 G6.89 25.61 45.00 20.39 QF
3 33zZ2.64 13.93 5.52 4,74 24.19 46.00 21.851 QF
4 407.33 16.22 &6.05 5.97 28.27 45,00 17.73 QF
5 426.73 16.13 6.25 9.07 31.45 46.00 14.55 QF
f 547.95 19.45 .04 1.92 28.41 46.00 17.59 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiahg, Qishantou, 3antun,

Fax:+86-765-53051575

Houjie, Dongguan, Guangdohg, China
Tel:+86-765-830515585

Data: 112 File: D:'test data2012'.J . JUNLAN.EMI {(177)
0 Level {(dBuV/m) Date; 2012-07-13 Time: 17:10:50
FCC PART 15 B
-tlB
40———J
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3 Chamber Data no. @ 11z
Di=. / Ant. 3 27137 Ant. pol. : HORIZONTAL
Limit FCC PART 15 B
Env. / In=s. Tewp:25.6' ;Huni:56%;Press:101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWEER SPELEER
Power AC 120V/60Hz
M/N BIT=-1/5616
Test Mode GFS3E TX -Z441MH=
Ant. Cahle Emission
Fredq. Factor Loss Reading Lewvel Limits Margin Feamark
[MH=z) (dB/m) =k} [clBu) [dBuW/m) (dBuv/m) (B =k}
1 195.78 7.1 4.24 4.06 16.01 43 .50 27.49 oF
2 313.24 13.31 5.34 6.80 25.45 45.00 20.55 oF
3 339.43 14.13 5.58 4.26 23.97 45.00 2zZ.03 oF
4 4-1.88 16.25 G6.21 6.77 29.23 45.00 16.77 oF
5 449.04 16.45 G.36 2.70 25.51 45.00 20.49 oF
1 546.04 19.45 7.05 4.39 30.89 45.00 15.11 oF
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, S3antun,
Houjie, Dongoguan, cuangdong, China

LST FI“'l:“'-Chll(JI(JgT Tel:+E6-769-53051638

Fax:+56-709-03031573

Data: 113 File: D:test data'201 2\ JLJUNLAN.EMI {177)
0 Level {(dBuvim) Date: 20112-07-13 Time: 17:17:28
FCCPART 15 B
-G
NI
0 30 224, 418. 612. 206. 1000
Frequency (MHz)
Fite no. 3m Chamber Data no. @ 113
Di=. / Ant. 3m 27137 Ant., pol. : VERTICAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Huwi:56%;FPress: 101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER 3PEAEER
Fower AC 1z20V/60H=z
M/N BIT3-1/5618
Test Mode GF3EK TX Z441MH=z
Ant . Cahle Emission
Fredq. Factor Loss EReading Lewvel Limits Margin FEeamark
[MHE) [dE /) [dE) [dEuv) (ABuV/m) (dBuV/m) [dE) [dE)
1 62 .95 4,52 Z.63 1z.668 Z0.11 40.00 19.89 QF
2 193.93 7.76 4,21 15.43 27.40 43 .50 16.10 QF
3 405.39 16.18 6.05 5.02 27.25 46.00 158.75 QP
4 415.09 16.30 6.17 5.10 27. 57 46.00 18.43 QF
5 459.75 17.51 G6.70 1.38 z25.89 46,00 Z20.11 QF
f 547.95 19.45 .04 S.368 34.85 46.00 11.15 QF
EST Technology Co., Ltd Report No. ESTE-R1207001 Page 50 of 125



FCC ID: OKUSBP9015060

EST Technology

Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-833031538
Fax:+86-769-8330315878

Data: 114 File: D:'test data'2012° W JUNLAN.EMI {177}
0 Lewel ((ABuVim) Date; 201207-13 Time: 17:22:13
FCCPART15B
-$aB-
40:::j________J
0 30 224, 418. 612, /06, 1000
Frequency (MHz)
Site no. am Chawber Data no. 114
Dis. / Ant. 3m 27137 Ant. pol. VERTICLL

Lirmit
Env. / Ins.

FCC PART 15 B
Tewp:25.6' tHumi:56%:Press:101.52kPa

Engineer Tony
EOT BELUETOOTH iPAD iTOWER SPEREER
Power AC 120V/B0OHE=
M/ BITS-1/5616
Test Mode GF3K TX Z4830MH=
int. Cable Emiszion
Fredq. Factor Loss EReadinhg Lewvel Limits HMargin Reamark
[MHz) [dE/m) [dE] [dBuv) (ABuW/m] [ABuV/m) (dE) [dE)
1 193.93 7.76 4,21 14.84 26.81 43 .50 16.69 QF
2 402 .48 16.12 6.01 4,31 Z26.44 46.00 19.56 QF
3 412.18 16.29 6.13 4.09 26.51 46.00 15.459 QF
4 436.43 16.18 6.29 4.86 27.33 46.00 15.67 QF
5 4553.74 16.80 6.45 Z2.91 Z6.186 46.00 159.54 QF
3 EE0.83%2 19.48 7.06 7.37 33.91 46.00 1=2.0%9 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, 3antun,

Fax:+36-768-83051878

Houjie, Dongguat, Guangdong, China
Tel:+36-769-83051558

Data: 115 File: D:test data'2012°JWJUNLANEMI (177)
0 Level (dBuvinm) Date: 2012-07-13 Time: 172917
FCCPART 15 B
-filB
N
0 30 224, 118. 612, 806, 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. 115
Dis. / Ant. 3m 27137 Ant. pol. HORIZCWTAL
Limit FCC PART 15 E
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SFEAKER
FPower AC 1Z20V/60Hz
M/H BEITZ-1/561¢6
Te=st Mode GF3K TX Z4830MH=z
Ant. Cakble Emission
Freq. Factor Loss EReading Lewvel Limits Margin Reamark
[MH=z) {dB/m) [dE] [dEuv) (dBuW/m) (dBuV/m) (dE) [dE]
1 24,99 8.83 Z.99 3.68 15.50 43 .50 Z8.00 QF
z Z03.63 7.87 4,29 3.12 15.28 43 .50 Z8.22 QF
3 313.24 13.31 5.34 7.03 Z5.68 46,00 Z0.32 QF
4 334.58 13.99 5.52 7.00 z6.51 46,00 19.49 QF
5 426.73  16.13 6.25 6.91 z9.29 46,00 16.71 QF
3 S546.04 19,45 7.05 Z.94 Z9.44 46,00 16.56 QP
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, 2ishantou, Santun,

Fax:+56-7659-830515878

Houjie, Dongguat, Guangdong, China
Tel:+36-769-83051858

Data: 126 File: D:'test data'201 2 J.JUNLANEMI {177)
0 Level (dBuV/im) Date: 2012-07-13 Time: 18:42:05
FCCPART 15 B
-G
40———J
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3t Chatber Data no. 126
Dis. / Ant. 3m 27137 hnt. pol. VERTICAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi:56% ;Press:101. 52kFa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER SFEAKER
Fower AC 1Z20V/60H=
M/N BITS-1/5616
Test Mode o/ 4-DOPSE TX Z402ZMH=z
Ant. Cable Ewmission
Fredq. Factor Loss EFReading Lewel Limits Margin Reamark
[MH=z) {dB/m) [dEB) [dBuv) [dABuV/m] [dABuV/m) [dB) [dE)
1 193.93 7.6 4.21 13.581 Z5.78 43,50 17.72 QF
2 397.63 15.96 5.96 3.54 Z25.76 46.00 20.24 QF
3 415.09 16.30 6.17 4,58 27.05 46.00 15.95 QF
4 441.28 16.27 6.31 4.03 Z26.61 46.00 19.39 QF
5 494,63 17.54 6.70 1.16 Z25.70 46.00 20.30 QF
3 S546.04 19.45 7.05 5.54 3Z2.04 45.00 13.9a QF
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FCC ID: OKUSBP9015060

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China

EST Technology

Tel:+36-769-830531853

Fax:+36-769-830515873

Data: 127

File: Ditest data'2012°JUNLANEMI (177}

Date: 2012-07-13 Time: 18:50:59

0 Lewvel (dBuVim)

FCCPART 15 B
6B
40:::j________J
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site no. 3t Chatber Data no. @ 127
Dis. / Ant. 3m 27137 hnt. pol. HORIZCWTAL
Limit FCC PART 15 E
Env. / Ins. Tewp:25.6' rHumi:56% :Press:101. 52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SFPEAKER
Fower AC 1Z0V/60H=
M/ BIT3-1/5616
Test Mode o/ 4-DQP3K TE Z40ZMH=
Ant. Cable Emission
Fredq. Factor Loss  Feading Lewel Limits Margin Reamark
[MH=) {dB/m) (dE] [dBEuv) [ABuV/m] [ABuV/m) [dE] (AR}
1 143.49 11.29 3.71 Z.11 17.11 43 .50 26.39 QF
2 308.39 13.17 5.30 5.90 24.37 46,00 21.63 QF
3 327.79  13.79 5.45 5.72 Z4.96 46,00 21.04 QF
4 410.24 16.29 6.10 4,32 Z6.71 46,00 189.29 QF
5 431.58 16.09 6.26 5.91 31.26 46,00 14.74 QF
3 543.13 19.46 7.02 4,85 31.33 46,00 14.67 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiahg, Qishantou, 3antun,

Fax:+86-765-53051575

Houjie, Dongguan, Guangdohg, China
Tel:+86-765-830515585

Data: 124 File: D:'test data2012'JWJUNLAN.EMI {177)
0 Level {(dBuV/m) Date; 2012-07-13 Time: 18:30:53
FCC PART 15 B
-$dB-
40:::j————————J
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3 Chamber Data no. @ 124
Dis. / Aint. 3m 27137 Ant. pol. : HORIZOWTAL
Limit FCC PART 15 B
Env. / Ins. Tewp:25.6' ;Huwi: 56%;Fress: 101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWEER SPELEER
Power AC 1Z20V/60H=
M/ BITS-1/5616
Test Mode o/ 4-DOPSE T Z2441MH=z
Ant. Cahle Emission
Fredq. Factor Loss FReading Lewvel Limits Margin Feamark
[MH=z) {dB/m) [dB) [dBuV) [ABuV/m) [dBuV/m) [dB) (B
1 94,99 5.83 2.99 3.69 15.51 45,50 27.99 QoF
2 195.78 7.1 4.24 5.15 17.10 45,50 26.40 QoF
3 310.33 13.Z0 5.32 3.12 21.64 46.00 24.36 QoF
4 424,79 16.18 6.24 6.54 28.96 46.00 17.04 QoF
5 541.19 19.46 7.00 4,77 31.23 46.00 14.77 QoF
3 550.89 19.485 7.06 4.91 31.45 45.00 14.55 oF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan, Guangdong, China
Tel:+836-762-833081858
Fax:+86-762-833081878

Data: 125 File: D:'test data'2012'WJUNLAN.EMI {177)
0 Lewvel (dBuVim) Date; 2012-07-13 Time: 18:36:34
FCCPRART15B
S 153
40 —I
l—l -
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site no. 3w Chatiber Data no. 125
Dis. / Ant. i 27137 Ant. pol. VERTICAL

Lirmit
Env. / Ins.

Engineer
EUT
Power
MW
Test HMode
Freq
[MH=z
1 198
2 410
3 441
4 492
5 538
3 5E0

FCC PART 15 B
Tewp:25.6' ;Humi:56% :Press:101.52kPa
Tony

ELUETOOTH iPAD iTOWER SPEREER

LC 120V/E0H=z

BIT3-1/5616

o/ 4-DQP3K TX Z441MH=

Ant. Cable Emiszion

Factor Loss EReading Lewvel Limits
{dB/m) (dE) [dBuV) [ABuW/m] [ABuv/m)
7.72 4,26 14.41 26.39 43 .50
16.29 6.10 5.37 27.76 46.00
16.27 6.31 4,23 26.81 46.00
17.83 6.69 1.39 25.91 46.00
19.24 .97 g8.40 34.61 46.00
19.48 7.06 9.18 35.72 46.00

Margin FReamark
IdE]

17.
13.
19.
Z0.
11.
10.

11
Z4
19
uj=]
39
Z8

(dEB)

QP
QP
QP
QP
QP
QP
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, 3antun,

Fax:+86-769-83081878

Houjie, Dongouan, Guangdong, China
Tel:+86-769-83081888

Data: 122 File: D:test data'2012%.0JUNLAN.EMI (177)
0 Lewvel {(dBulvim) Date: 2012-07-13 Time: 18:18:33
FCCPART 15 B
-6iB
40———J
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Data no. : 122
Di=. / Ant. 3 27137 hnt. pol. : VERTICAL
Limit FCC PART 15 B
Env. / Ins. Tewp:25.6' ;Huwi: 56% Press: 101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPELEER
Power AC 120V/60H=z
M/N BITS-1/5616
Test Mode o/ 4-DQPSE TX 2450MHE=
Ant. Cable Emmission
Fredq. Factor Loss PReading Lewvel Limits HMarginh Reamark
[MHz) {dE/m) [dE) [dEuv) (dBuW/m) (dBuV/m) [dE) [dE)
1 193 .93 7.6 4.21 14.52 25.49 43 .50 17.01 QF
2 400,54 16.07 5.98 4.E55 26.60 46.00 19.40 QP
3 412.18 16.:29 .13 5.15 Z27.60 46,00 15.40 aF
4 436.43 16.15 g.29 4,93 Z27.40 46,00 15.60 oF
5 457.84 17.74 &.69 1.14 25.59 46.00 Z0.41 QF
3 547.93 19.45 7.04 5.66 32.15 46,00 13.85 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishanton, 3antun,

Fax:+56-769-33031575

Houjie, Dongguan, Guangdong, China
Tel:+56-769-53051555

Data: 123

File: D:test data2012'JJUNLAN.EMI (177}

Date: 2012-07-13 Time: 18:25:45

0 Level {dBuvim)

FCCPART 15B
-§idlB-
N 4|—‘
0 30 224, 4148, 612, 806, 1000
Frequency {(MHz)
3ite no. 3m Chawber Data no. 123
Dis. / Ant. 3m 27137 int. pol. HORIZONTAL
Limit FCC PART 15 B
Emv. / Ins. Tewp:25.6' ;Humi:56%; Press:101.52kPa
Engineer Tony
EOT BLUETOOTH iPAD iTOWEER SPELEER
Power AC 120V/60H=
MW BEITS-1/5616
Test Mode o/ 4-DOPSK TX Z480MHz
Ant. Cakble Emis=zion
Fregq. Factor Loss PReading Level Limits Margin Feamark
[MH=z) [dB /) g=h=h] (dBuV) [dBuW/m) [dBuV/m) =hR] [dE)

1 94,99 5.83 2.99 3.76 15.58 43 .50 Z27.92 QoF

b4 Z00.72 7.75 4,30 3.75 15.80 43 .50 Z27.70 o

3 308.39 13.17 5.30 7.28 Z25.75 46,00 Z0.E25 Qp

4 3Z9.73  13.85 5.47 5.36 24,63 46,00 21.32 QoF

5 4z29.64 16.06 f.25 8.86 31.17 46,00 14.83 QoF

3 541.19 19.46 7.00 5.23 31.69 46,00 14.351 QoF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, 2ishantou, Santun,

Fax:+56-7659-830515878

Houjie, Dongguat, Guangdong, China
Tel:+36-769-83051858

Data: 116 File: D:'test data'201 2 J.JUNLANEMI {177)
0 Level (dBuV/im) Date: 2012-07-13 Time: 17:34:05
FCCPART 15 B
-G
40———J
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. Jin Chegnber Data no. 116
Dis. / Ant. 3m 27137 Ant. pol. HORIZCWTAL
Limit FCC PART 15 B
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101. 52Z2kFa
Engineesr Tony
EUT BELUETOOTH iPAD iTOWEER SFEAKER
Fower AC 120V/60Hz
M/N BITS-1/5616
Test Mode S5-DPF3K T Z402MHz
Ant . Cable Ewmi=ssion
Fredq. Factor Loss EReading Lewvel Limits Margin Reamwark
[MHz) { B/ m) [dE) [dBuv) [ABuV/m] [dBuV /) [dB) [dE)
1 9z.08 5.45 2.99 3.54 14.98 43 .50 28.52 QF
2 Z01.69 7.79 4.30 Z.83 14.92 43 .50 29.54 QF
3 310.33  13.Z20 5.32 5.01 23.53 45.00 2z .47 QF
4 407.33  1l6.22 6.08 5.55 Z7.85 45.00 15.15 QF
5 426.73 16.13 6.25 G.63 Z9.06 45.00 1l6.94 QF
3 543.13 19.46 7.02 3.73 30.21 45.00 15.79 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, Santun,

Fax:+36-769-530315875

Houjie, Dongguan, Guangdong, China
Tel:+836-762-833081858

Data: 117 File: D:test data2012'JWJUNLAN.EMI {177)
0 Lewvel (dBuVim) Date; 2012-07-13 Time: 17:39:29
FCC PART 15 B
-sdB
40:::j________J
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3t Chatibher Data no. @ 117
Dis. / Ant. 3m 27137 int. pol. : VERTICAL
Lirmit FCC PART 15 EB
Env. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT BLUETOOTH iPAT iTOWER SPELEER
Power AC 120V/60HE
MW BIT3-1/5616
Test Mode 3-DFSE TX Z402MH=
Ant. Cable Emission
Fredq. Factor Loss EReading Lewvel Limits Margin Reamark
[MH=) {dB/m) (dE) [dlBuv) [ABuW/m] [ABuv/m) [dE] (B}
1 62 .98 4,82 Z.63 12.38 19.583 40.00 Z20.17 QF
2 143.49 11.29 3.71 Z2.54 17.54 43 .50 £25.96 QF
3 1956.84 7.72 4.26 13.68 ZE.6hR 43 .50 17.54 QF
4 410.24 16.29 .10 5.52 27.91 46,00 15.0%9 QF
= 454.93  17.63 E.67 1.41 25.71 46,00 Z20.29 QF
& Ed45.04 19,45 7.05 8.60 35.10 46,00 10.90 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, 3antun,

Fax:+36-768-83051878

Houjie, Dongguat, Guangdong, China
Tel:+36-769-83051558

Data: 118 File: D:test data'2012°JWJUNLANEMI (177)
0 Level (dBuvinm) Date: 2012-07-13 Time: 17:45:04
FCCPART 15 B
-filB
N
0 30 224, 118. 612, 806, 1000
Frequency (MHz)
3ite no. 3m Chamber I'ata no. 1158
Dis. / Ant. 3m 27137 Ant., pol. VERTICAL
Limit FCC PART 15 E
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SFEAKER
Power AC 120V/60H=z
M/M BEITZ-1/561¢6
Test Mode SG-DP3K T Z441MH=
Ant. Cakble Emission
Freq. Factor Loss Feading Lewvel Limits Margin Reamark
[MH=z) {dB/m) =0=3] [dEuV) (dBuV/m) (dBuv/m) (dE) [dE]
1 193.93 7.76 4,21 13.65 Z5.62 43,50 17.88 2F
b4 397.63 15.986 5.96 3.08 Z5.00 46,00 Z1.00 2F
3 407.33  16.22 6.08 3.80 Z6.10 46,00 19.90 2F
4 434,49 16,15 6.27 4,83 Z7.25 46,00 18.75 2F
5 54z.16 19.46 7.01 5.18 31.65 46,00 14.35 2F
3 E5Z.83 19.53 7.07 5.70 3Z2.30 46,00 13.70 2F
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan, Guangdong, China
Tel:+836-762-833081858
Fax:+86-762-833081878

Data: 119 File: D:'test data'2012'WJUNLAN.EMI {177)
0 Lewvel (dBuVim) Date; 2012-07-13 Time: 17:56:20
FCCPRART15B
S 153
40 4,—1—|
q
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Site no. 3w Chatiber Data no. 119
Dis. / Ant. 3t 27137 Ant. pol. HORIZCNTAL

Lirmit
Env. / Ins.

FCC PART 15 B
Tewp:25.6' ;Humi:56% :Press:101.52kPa
Tony

ELUETOOTH iPAD iTOWER SPEREER

LC 120V/E0H=z

BIT3-1/5616

5-DPSE TX Z441MH=

Margin FReamark

(dE)

(dEB)

Engineer
EUT
Power
MW
Test HMode
Freq
[MH=z
1 193
2 313
3 332
4 426
5 507
3 548

Ant. Cable Emiszion

Factor Loss EReading Lewvel Limits
{dB/m) (dE) [dBuV) [ABuW/m] [ABuv/m)
7.76 4,21 4.90 16.87 43 .50
13.31 5.34 7.59 Z6.24 46.00
13.93 5.52 5.85 25.30 46.00
16.13 6.25 8.21 30.59 46.00
17.92 6.79 0.06 24.77 46.00
19.45 7.05 4.38 30.88 46.00

ZB.6B3
19.76
Z0.70
15.41
21.23
15.1z2

QP
QP
QP
QP
QP
QP
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, 2ishantou, 3antun,

Fax:+56-769-83051873

Houjie, Dongoguan, Guangdong, China
Tel:+86-769-83081883

Data: 120

0 Level (dBulvim)

File: D:test data'20 12" JUNLAN.EMI {177}

Date: 2012-07-13 Time: 18:07:06

FCC PART 15 B
-lB
L
0 30 224. 418. 612, 806. 1000
Frequency (MHz)
3ite no. 3m Chamber Iata no. 1z0
Dis. / Ant. 3 27137 int. pol. HORIZCONTAL
Limit FCC PART 15 B
Env. / Ins. Tewp:25.6' ;Humi:56%:Press:101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPEAEER
Power AC 120V/60Hz
M/ BITS-1/5616
Test Mode B-DP3K TX Z450MH=
Ant. Cable Emission
Fredg. Factor Loss PReading Level Limits Margin Feawark
[MH=z) {dE/m) 1dE) [dBuV) (dBuW/m) (ABuV/m) 1dE) 1dE)

1 94 .99 g.83 2.899 2.40 14,22 43 .50 29.28 QoF

2 196,34 7.2 4,26 4.75 16.73 43 .50 26.77 QoF

3 315.0%9 13.50 5.36 .14 Z25.30 46.00 20.70 QoF

4 F32.64  13.895 5.52 4,56 z4.01 46.00 Z21.99 o

= 426,73 16.13 6.25 7.589 30.27 46.00 15.73 Qp

G 543.13 19.4¢6 7.02 3.12 29.60 45.00 16.40 QoF
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiahg, Qishantou, 3antun,

Fax:+86-765-53051575

Houjie, Dongguan, Guangdohg, China
Tel:+86-765-830515585

Data: 121 File: D:'test data2012'JWJUNLAN.EMI {177)
0 Level {(dBuV/m) Date; 2012-07-13 Time: 18:13:41
FCC PART 15 B
-ulB
40———J
0 30 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3 Chamber Data no. @ 121
Dis. / Aint. 3m 27137 Ant. pol. : WERTICAL
Limit FCC PART 15 B
Env. / In=. Tewp:25.6' ;Huwi: 56%;Fress:101.52kPa
Engineesr Tony
EUT BELUETOOTH iPAD iTOWEERE SPELEER
Power AC 120V/60Hz
M/ BITS-1/5616
Test Mode S5-DP3K T Z450MH=z
Ant. Cahle Emission
Fredq. Factor Loss FReading Lewvel Limits Margin Feamwark
[MHz) { B/ 1) [dE) [dBuV) [ABuV m) [(dBuV /) [dB) =h=}!
1 193.93 7.6 4.21 14.79 26.76 43 .50 16.74 oF
2 415.09 16.30 6.17 4.54 27.31 45.00 15.69 oF
3 441.28 16.27 6.31 2.95 25.53 45.00 20.47 oF
4 459,78 17.81 5.70 0.69 25.20 45.00 20.80 oF
5 S546.04 19.45 7.05 7.66 34.16 45.00 11.54 oF
3 552.83 19.53 7.07 7.93 34.53 45.00 11.47 oF
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EST Technology

FCC ID: OKUSBP9015060

1000 MHz —- 18000MHz

Chilingxiang, 2ishantou, Santun,
Houjie, Dongguat, Guangdong, China
Tel:+36-769-8305818588
Fax:+36-769-830581878

Data: 128

Level {dBuVim)

File: D:'test data'201 2 JUNLANEM {177)
Date: 2012-07-13 Time: 21:43:32

120

FCC PART 15C PEAK

60

o FCCPART 15C AV

Py

4400. 7800, 11200, 14600, 18000
Frequency (MHz)

3m Chamber Data no. 125
3m MNT 1-18G Ant. pol. VERTICAL
FCC PART 15C PELE
Temp:25.6' ;Humi:56%;Press:101.52kPa
Tony
ELUETOOTH iPAD iTOWER SFEAKER
AC 1z20V/&0H=z
BEITZ-1/561¢6
GF3K T Z402MH=z
Ant. Cable Lmp Emis=ion
Factor Loss Factor Reading Level Limits Margin ERemark
{dB/m) [dE] [dE) (dBuW) (dBuV/m) (dBuWV/m) [dE]
24,86 4,63 34,46 49,91 44,94 74,00 Z9.06 Peak
27.61 6.62 34,13 100,08 100.13 74.00 -26.13 Peak
31.25 11.77 31.81 ©E58.Z6 69,47 74,00 4,53 Peak
31.25 11.77 31.81 39.26 &0.47 54,00 3.53 Average
36.52 11.54 32.11 34.80 E0.75 74,00 Z3.25 Peak
37.91 11.89 31.93 34,25 £51.92 74,00 ZZ.08 Peak
3g.62 11.40 35.53 34.45 43,97 74,00 Z5.03 Peak
41.80 10,92 32.78 32.72 EZ.66 74,00 z1.34 Peak

1000
3ite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Fower
MM
Test Mode
Freq.
[MH=z)
1 15758.00
b4 2402 .00
3 4304 .00
4 4304 .00
5 7206.00
3 Q808,00
7 1zZ010.00
& 1441z.00

Femwmark=s: 1.

Emission Lewvel=

Antenna Factor + Cakble Loss - Amp Factor + Reading.

The emission lewvels that are Z0dE below the official
limit are not reported.
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, 2ishantou, 3antuh,
Houjie, Dongguat, Guangdong, China
Tel:+836-769-830515858
Fax:+86-769-830515875

Data: 129

Lewvel (dBuV/imj}

120

File: D:'test data'2012'J.WJUNLAN.EMI {177)
Date: 2012-07-13 Time: 21:50:54

FCC PART 15C PEAK

G0

g FCC PART 15C AV

| it L AV g | U
N’Mﬂ

4400. 7800, 11200, 14600, 18000
Frequency (MHz)

3t Chegdaer Data no. 129
3 ANT 1-18G int. pol. HORIZCONTAL
FCC PART 15C PELE
Tewp:25.6' ;Humi:56%Press:101.52kFa
Tony
BLUETOOTH iPAD iTOWEER SPELEER
AC 1z20V/E60H=z
BITS-1/561¢6
GFSE TX Z2402ZMH=
Ant. Calbhle  Lmp Emission
Factor Loss Factor Reading Level Limits Margin Remark
[dB/m) [dE) =k} (dBuW)  (dBuV/m) (dBuVY/m) g=h=h]
24 .86 4.63 34.46 46.581 41.54 74,00 3z2.1¢6 FPeak
27.61 g.62 34.18 1loo0.65 100.70 74,00 -2g5.70 FPeak
31.25 11.77 31.81 60.15 71.386 74,00 2.64 FPeak
31.25 11.77 31.81 39.15 E0.386 54.00 3.64 brerage
3e. .52 11.54 32.11 33.10 49.05 74,00 24.895 FPeak
37.91 11.69 31.93 33.54 51.21 74,00 2z2.79 FPeak
35.62 11.40 35.53 32.79 47 .28 74,00 26.72 FPeak
41.80 10.92 32.78 32.83 2.7 74,00 21.23 FPeak

Emis=zion Lewvel=

0 j000
Jite no.
Dis. / Aint.
Lirit
Env. / In=.
Engineer
EUT
Power
MM
Test Hode
Frec.
[MH=)
1 1575.00
2 2402 .00
3 4504 .00
4 4504 .00
= 7206.00
& Se05.00
7 1Z010.00
8 1441-.00
Remarks: 1.
2.

hntenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd

Report No.ESTE-R1207001 Page 66 of 125



EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, Qishanton, 3antun,

Houjie, Dongguan, Guangdong, China
Tel:+86-765-83051555

Fax:+86-769-830581575

Data: 134

Lewvel (dBuVim)

120

File: Ditest data2012'. ' JUNLANEMI (177}

Date: 2012-07-13 Time: 22:16:19

5 FCC PART 15C PEAK

60

aFCC PART 15C AV

5 WOWM

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Z3ite no. Jm Chamber I'ata no. 134
is. / Ant. 3m AT 1-158G Ant. pol. HORIZOWTAL
Limit FCC PART 15C PEAK
Env. / In=s. Tewp:25.6' rHuwi: 56%Press: 101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWEER SPELEER
Power AC 120V/E60H=
M/ BIT3-1/5616
Test Mode GF3K TX 2441MH=
Ant. Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) {dB/m) [dE] [dE) {dBuv) [(dBuV/m) (dBuV/m) [dE)
1 16z29.00 24.82 4,832 34.46 48.89 44,07 74.00 Z29.93 Peak
2 Z441.00 27.60 .67 34.12 99.77 99,92 74.00 -25.92 Peak
3 4382.00 31.37 12.07 31.90 60.33 71.87 74.00 2.13 Peak
4 4382.00 31.37 12.07 31.90 39.:28 E0.80 54,00 3.20 Lverage
5 7323.00 3I6.E55 11.57 31.99 33.67 49,80 74.00 Z4.20 Peak
& o764.00 38.13 11.64 31.86 32.81 E0.72 74.00 Z3.28 Peak
7 12zZ05.00 38.65 11.20 35.71 32.99 47.16 74.00 Z6.584 Peak
g8 14646.00 41.42 10.91 33.62 34.29 53.00 74.00 Z1.00 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20d4E helow the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China

LST Tt“ﬂhll(ll(lﬁ' Tel:+86-769-33051688

Fax:+36-769-83081578

Data: 135 File: D:test data'2012'JWJUNLAN.EMI {177)
120 Lewel (dBuVimj) Date; 2012-07-13 Time: 22:18:16
- FCC PART 15C PEAK
el
60
= o FCC PART 15C AV
2] o
1
01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. : 135
Di=. / Aint. 3m ANT 1-18G Ant. pol. : VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Tewp:25.6' ;Humi:56% Press: 101.52kFPa
Engineer Tony
EOT BELUETOOTH iPAD iTOWER SPELEER
Power LC 1z20V/E0H=z
M/ BIT3-1/5616
Test Mode GFS3K TX Z441MH:=z
int. Cable Amp Ewmission
Fred. Factor Loss Factor Reading Lewvel Limits HMargin Remark
[(MH=) [dB/m) (dE) [dE) (dBuV)  (dBuV/m] (dBuV/m) [dE)
1 16z9.00 24.82 4,82 34.46 45.10 40.28 74.00 33.72 Peak
2 Z441.00 27.60 .67 34.12 94,80 94,75 74.00 -20.75 Peak
3 4382.00 31.37 12.07 31.90 G59.69 71.23 74.00 Z2.77 Peak
4 4382.00 31.37 12.07 31.90 39.16 50.70 54.00 3.30 Average
5 73Z3.00 36.55 11.57 31.99 34.45 50.58 74.00 23.42 Peak
3 9764.00 38.13 11.64 31.86 33.65 51.586 74.00 22.44 Peak
7 1zz05.00 385.68 11.20 35.71 33.83 45 .00 74.00 26.00 Peak
8 14f46.00 41.42 10.91 33.62 34.07 52.78 74.00 21.22 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.

2. The emission lewvels that are Z0d4dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, 3antun,
Houjie, Dongouan, Guangdong, China

EST '[-i:".(?hllﬂl(lgﬁ' Tel:+86-769-53051658

Fax:+86-769-83081878

Data: 136 File: D:test data'2012 JLJUNLAN.EMI {177)
120 Level (dBuWimy) Date: 2012-07-13 Time: 22:23:13
2
FCC PART 15C PEAK
3
60
Fi ECC PART 15C AV
T RET
1 JJHMﬁfﬁJ”
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chawber Data no. : 136
Di=. / Ant. 3m AT 1-18G Ant., pol. @ VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Tewmp:25.6' rHuni:56%Press: 101.52KPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SPELEER
Power AC 1z0V/60H=z
M/N BITS-1/5616
Test Mode GFSE TX Z2430MH=
Ant. Cahle Amp Emission
Freq Factor Loss Factor Reading Lewel Limits HMargin Remark
[MHz) [dE /) [dE) (dE) (dBEuV] (dBuV/m) [dEuV/m) [dE)
1 1g29.00 24,582 4.532 34.46 45.90 42 .08 74,00 31.92 Peak
2 2450.00 27,58 6.71 34.03 946.08 S96.34 74,00 -22.34 Peak
3 4950.00 31.49 12.44 31.97 5E55.57 67.53 74,00 .47 Peak
4 4960.00 31.49 12.44 31.97 35.64 50.60 54.00 3.40 hrerage
5 7440.00 36.54 11.61 31.953 34.92 51.14 74,00 ZZ.56 Peak
3 9920.00 35.14 11.61 31.76 35.89 53.88 74,00 20.12 Peak
7 1Z400.00  3F&.7T3 10.99 35.36 0 34.25 45.61 74,00 25.39 Peak
8 14830.00 40.59 10.88 34.45 34,78 E1.80 74,00 22.20 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20d4dB kelow the cfficial
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, Santun,
Houjie, Dongouan, Guangdong, China

EST F[q(i(?llllﬂl(]g}' Tel:+36-769-33051558

Faxl:+836-769-5330515758

Data: 137 File: D:'test data'2012' JUNLANEMI (177}
120 Level {(dBuvim) Date: 2012-07-13 Time: 22:24:38
2
FCC PART 15C PEAK
3
60

FCC PART 15C AV

3 AT ?M_/"‘"“Le

1000 4400. T800. 11200, 14600, 18000
Frequency (MHz)
3ite no. 3w Chamber Data no. @ 137
Dis. / Aint. 3m MNT 1-18G Ant. pol. : HORIZONTAL

Limitc
Env. / Ins.

Engineer
EUT
FPower
n/H
Test Hode
Freq
[MH=
1 1629
Z 2450
3 4360
4 43960
5 7440
& 9920
T 1z400
g5 14550

Remarks: 1.

FCC PART 15C PELE

Tewp:25.6' ;Humi:56%;FPress:101.52kPa
Tony

BELUETOOTH iFPAD iTOWEER SFEAEKER

AC 120V/60H=

BITS-1/5616

GF3K TX Z450MH=z

Ant. Cable Lwmp Emission

Factor Loss Factor Reading Level Limits Margin Eemark
i [dEB/m) [dE) 1dE) (dBuW)  (dBuVW/m) (dBuW/m) [dE)
a0 24,82 4.82 34.46 45.65 43 .83 74,00 30017 Peak
00 27.55 g.71 34.053 99.91 100.17 T4.00 -26.17 Feak
00 51.4%  12.44 351.97 S57.7E 69.65 74,00 4.52 Feak
.00 31.49 1z2.44 31.97 35.54 50.50 S54.00 3.50 Average
.00 3e6.54 11.61 31.93 33.16 49.38 74,00 24.62 Feak
oo s8.14 11.61 31.76 3Z2.96 EO.95 74,00 23.05 Peak
oo 35.73 10.99 35.36 32.57 16.93 74,00 27.07 Feak
.00 40.5%  10.58 54.45 0 32.47 49.49 74,00 z4.51 Feak

Emission Lewel= Antenna Factor + Cable Loss - Awmp Factor + Reading.

2. The ewission lewels that are 20d4B below the official
litnit are not reported.
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China
Tel:+56-769-55051555
Fax:+836-769-33031578

Data: 140 File: D:test data'2012' W JUNLAN.EMI {177)
120 Level {dBuv/im) Date; 2012-07-13 Time: 22:39:59
2
FCC PART 15C PEAK
60 3 - "
A g| FCC PART 15C AV
bMwNwMwﬂwﬁwvmﬁww“p“”wﬁwmh““mg
1 frpkjfrﬂﬂf
01000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 140
Dis. / Ant. 3m AT 1-18% Ant. pol. VERTICALL
Limit FCC PART 15C PEAE
Env. / Ins. Tewp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EUT BLUETOOTH iPAD iTOWER SPEAEER
Fower AC 120V/&0H=z
M/ BIT3-1/5616
Test Mode o/ 4-DOPSK TE Z402ZMHz
Ant. Cable Amp Ewmis=ion
Freg. Factor Loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) [dEB) [E=hN] [dBuV) (dBuV/m) [(dBuV/m) (dB)

1 1575.00 24.8%8 4,63 34,46 47.04 4z .07 74,00 31.93 Peak

b4 2402 .00 Z27.61 6.62 34.18 94,91 94,96 74.00 -Z0.96 Peak

3 4g04.00 31.25 11.77 31.81 48.79 60,00 74.00 14.00 Peak

4 4804.00 31.25 11.77 31.81 38.79 50.00 54.00 4,00 Average

5 7Z06.00 36A.52 11.54 32.11 34.22 50.17 74.00 23.83 Peak

3 Qg03.00 37.91 11.69 31.93 34.49 5Z.16 74,00 21.584 Peak

7 12010.00 38.62 11.40 35.53 33.77 45,26 74,00 Z25.74 Peak

8 14412.00 41.80 10.92 32.78 33.46 53.40 74.00 20.60 Peak

Femarks: 1.

Emission Lewvel=

intenna Factor + Cable Loss - Lwp Factor + Reading.

The emission lewvels that are 20dE helow the official
limit are not reported.

EST Technology Co., Ltd
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, @ishantou, 3antun,
Houjie, Dongguarn, Guangdong, China
Tel:+36-769-830515858
Fax:+86-769-8305815878

Data: 141

Lewvel (dBuVim)

120

File: D:'test data'2012JLJUNLANEMI {177)
Date: 2012-07-13 Time: 224119

FCC PART 15C PEAK

60

FCC PART 15C AV

IR S is (e CW PN | SN VY

01000 4400. T800. 11200. 14600. 18000
Frequency (MHz)
3ite no. Jm Chamber Data no. 141
Dis. / Ant. 3m ANT 1-18G hnt. pol. HORIZCWTAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' rHumi:56% :Press:101. 52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SFPEAKER
Power AC 1z0V/60H=z
M/ BIT3-1/5616
Test Mode o/ 4-DQP3K TE Z40ZMH=
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits MWargin Remark
[MH=) {dB/m) (dE] (dE] (dBuv)] (dBuW/m) [dBuV/m) [dE)
1 1578.00 2Z4.86 4,63 34.46 46.71 41.74 74.00 3Z2.26 Peak
2 240z2.00 27.61 6.62 34.183 96.77 96.82 74.00 -22.82 Peak
3 4304.00 31.25 11.77 31.81 53.17 64,38 74.00 9.62 Peak
4 4304.00 31.25 11.77 31.81 35.17 49,38 54,00 4,62 Average
5 7206.00 3I6.52 11.54 32.11 34.46 E0.41 74.00 Z3.59 Peak
3 Qe083.00 37.91 11.69 31.93 34.04 51.71 74.00 ZZ.29 Peak
7 1z2010.00 33.62 11.40 35.53 33.72 43.21 74.00 Z5.79 Peak
& 1441z.00 41.30 10.92 32.78 33.45 £3.39 74.00 Z0.61 Peak
Femwarks: 1. Ewission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+56-769-53051555
Fax:+56-769-53051575

Level {dBuvim)

File: D:test data'2012'JWJUNLAN.EMI {177)
Date: 2012-07-13 Time: 22:53:09

FCC PART 15C PEAK

oFCC PART 15C AV

é’

P

Data: 144
120
60
1
" 1000
S3ite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EOT
Power
MW
Test Mode
Fregq.
[MH=z)
1 1629.00
2 2441.00
3 43582 .00
4 4882 .00
5 73IZ23.00
6 a764.00
7 1Zz05.00
8 14645.00

4400, 7800, 11200, 14600, 18000
Frequency (MHz)

3m Chawrber Data no. 144
3m AT 1-18G int. pol. VERTICAL
FCZ PART 15C PEAE
Temp:25.6' ;Humi:56%; Fres=s:101.52kPa
Tony
BLUETOOTH iPAD iTOWER SPELEER
AC 120V/60HE
BEITS-1/5616
o/ 4-DOPSK TEX 2441MH=
Ant. Cable Amp Ewmiz=sion
Factor Loss Factor Reading Lewvel Limits Margin ERemark
[dEB/m) g=h=h] g=hR] {dBuW) (dBuVW/m) (dBuV/m) (B
24 .82 .82 34.48 45.36 40. 54 74.00 33.46 Peak
Z27.60 .67 34.12 55.41 95.56 74.00 -21.56 Feak
31.37% 12.07 31.80 55.1:2 Gd. 66 74,00 9.34 Feak
31.37 12.07 31.80 35.46 s50.00 54.00 4.00 Arerage
36.55 11.57 31.99 34.79 50.92 74,00 23.08 Feak
35.13 11.64 31.886 34.01 5E1.9z2 74.00 22.08 Peak
35.68 11.20 35.71 35.62 47.79 74,00 Z6.21 Feak
41.42 10.91 33.62 34.05 S52.76 74,00 Z21.24 Feak

Femarks: 1.

Emission Lewvel=

intenna Factor + Cable Loss - Lwp Factor + Reading.

The emwission lewvels that are 20dE helow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishahtou, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+56-769-830515855
Fax:+36-769-830531873

Data: 145

File: D:test data'2012'J\WJUNLAN.EMI (177}

Level (dBuV/im)

Date: 2012-07-13 Time: 22:54:44

120

FCC PART 15C PEAK

GO

LFCCPART 15C AV

-

5M W MDW

4400. 7800, 11200. 14600. 18000
Frequency (MHz)

3m Chanber Data no. 145
3m ANT 1-18G Ant., pol. HORIZCONTAL
FCC PART 15C PERK
Tewp:25.6' ;Humi:56%;;Fress:101.52ZkFa
Tony
ELUETOOTH iPAD iTOWEER 3IFPEAKER
AC 1z0V/60H=z
BITZ-1/5616
o/ 4-DOPSK TE Z2441MH=
Ant. Cahle  Lmp Emission
Factor Loss Factor Reading Lewvel Limits Margin Rewark
[dB /) (dE] [dE) (dBuv)] (dBuV/m) (dBuV/m) [dE)
24,52 4,52 34.46 45.68 43 .56 74,00 30.14 Feak
27.60 6.67 34.12 95.52 95.97 74.00 -21.97 Feak
31.37 12.07 31.90 55.71 T0.25 74 .00 3.75 Feak
31.37 12.07 31.90 39.36 E0.90 54,00 3.10 bverage
3e.55 11.57 31.99 32.57 45,70 74,00 25.30 Feak
38.13 11.64 31.56 32.10 s50.01 74,00 23.99 Feak
3g.e68 11.20 35.71 32.15 46.32 74,00 27.68 Feak
41.42 10.91 33.62 32.33 51.04 74 .00 22.986 Feak

1000
Fite no.
Dis. / Ant.
Limit
Env. / Ins.
Engineer
EUT
Fower
MM
Test HMode
Fredq.
[MH=)
1 1629.00
2 2441 .00
3 45582 .00
4 45582 .00
5 T323.00
& 9764 .,00
7 12205.00
g8 14646.00

Rewmarks: 1.
2.

Emis=zion Lewvel=
The emission lewvels that are Z0dE khelow the officisl
limit are not reported.

Antenna Factor + Cable Loss - Amp Factor + Reading.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-765-83051555
Fax:+86-7659-83051575

Data: 146

File: Ditest data2012'. ' JUNLANEMI (177}

Lewvel (dBuVim)

120

Date: 2012-07-13 Time: 22:59%.54

FCC PART 15C PEAK

60

FCC PART 15C AV

e

5 WWT MW

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Z3ite no. Jm Chamber I'ata no. 146
is. / Ant. 3m AT 1-158G Ant. pol. HORIZOWTAL
Limit FCC PART 15C PEAK
Env. / In=s. Tewp:25.6' rHuwi: 56%Press: 101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWEER SPELEER
Power AC 120V/E60H=
M/ BIT3-1/5616
Test Mode o/ 4-DOP3E TX Z430MH=z
Ant. Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) {dB/m) [dE] [dE) {dBuv) [(dBuV/m) (dBuV/m) [dE)
1 16z29.00 24.82 4,832 34.46 49.55 44,73 74.00 Z9.27 Peak
2 Z450.00 27.58 .71 34.03 95.01 95.27 74.00 0 -21.27 Peak
3 4960.00 31.49 12.44 31.97 559.49 71.45 74.00 2.55 Peak
4 4960.00 31.49 12.44 31.97 38.49 E0.45 54,00 3.585 Lverage
5 7440.00 3I6.54 11.61 31.93 32.08 48.30 74.00 Z5.70 Peak
& 99z0.00 38.14 11.61 31.76 32.47 E0.46 74.00 Z3.54 Peak
7 12400.00 38.73 10.99 35.36 31.96 46.32 74.00 Z7.68 Peak
g8 14850.00 40.55% 10.85 34.45 32.45 49,47 74.00 Z4.53 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20d4E helow the official
limit are not reported.

EST Technology Co., Ltd
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+836-762-833081858
Fax:+86-762-833081878

Data: 147 File: D:test data'2012'JUNLAN.EMI {177)
120 Lewvel (dBuVim) Date; 2012-07-13 Time: 23:01:09
FCC PART 15C PEAK
3
60 - -
- ECC PART 15C AV
5 o [x]
MWTMW
1 yﬁwﬁWﬁwwf
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 147
Dis. / Ant. 3m ANT 1-18G knt. pol. VERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SPEREER
Power AC 1z20V/60HE=
M/N BIT3-1/5616
Test Mode o/ 4-DQP3K TX Z450MH=
Ant. Cable Amp Ewmission
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin Rewark
[MHz) {dB/m) (dE) [dE) (dBuv)  (dBuV/m) [dBuV/m) [dE)
1 16259.00 24.82 .82 34.46 44.22 39.40 74.00 34,60 Peak
2 Z480.00 27.58 .71 34.03 94.04 94,30 74.00 -20.30 Peak
3 4960.00 31.49 1z2.44 31.97 55.55 67.51 74.00 6.49 Peak
4 4960.00 31.49 1z2.44 31.97 38.34 E0.30 54,00 3.70 Lverage
5 7440.00 36.54 11.61 31.93  33.40 49,62 74.00 24.38 Peak
3 99z0.00 38.14 11.61 31.76 33.36 51.35 74.00 22.65 Peak
7 1z400.00 38.73 10.99 35.36 33.12 47,48 74.00 26.52 Peak
8 14880.00 40.59 10.858 34.45 34.25 51.27 74.00 22.73 Peak
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, S3antun,
Houjie, Dongoguan, cuangdong, China

LST FI“'l:“'-Chll(JI(JgT Tel:+E6-769-53051638

Fax:+56-709-03031573

Data: 150 File: D:test data'201 2\ JLJUNLAN.EMI {177)
120 Level {(dBuvim) Date: 20112-07-13 Time: 23:08:59
FCC PART 15C PEAK
60 3
o FCC PART 15C AV
bW%T \J‘Ww
1
01000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Fite no. 3m Chamber Data no. @ 150
Di=. / Ant. 3m ANT 1-18G Ant., pol. : VERTICAL
Limit FCC PART 15C PELEK
Env. / Ins. Temp:25.6' ;Huwi:56%;FPress: 101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER 3PEAEER
Fower AC 1z20V/60H=z
M/N BIT3-1/5618
Test Mode S5-DP3K TX Z40ZMH=z
Ant. Cabhle Lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin Remark
[MHz) [dB/m) [dE) [dE) (dBuV)] (dBuV/m) [dBuW/m) [dE)
1 1575.00 Z4.56 4,63 34.46 47.57 4z .60 74,00 31.40 Peak
z Z40z.00 Z7.61 6,62 34.18 93.75 93.80 74.00 -19.80 Peak
3 4504.00 0 31.25 11,77 31.81  46.47 57.68 74,00 16.32 Peak
4 4g04.00 0 31.25 11,77 31.81 32.79 44,00 54,00 10.00 hverage
5 TZO06.00 36.52 11.54 32.11 34.:23 50.15 74.00 23 .82 Peak
f S605.00 37.91 11.6% 31.93 34.64 52.31 74,00 Z21.69 Peak
7 1z010.00 38.62  11.40 35.53 34.48 45.97 74.00 25.03 Peak
g 1441z.00 41.80 10.92 32.78 30.98 50.92 74,00 23.08 Peak

Bemarks: 1.

Emizsion Lewel= Antenha Factor + Cable Loss - Awp Factor + Reading.

Z. The emission lewvels that are Z20dE kelow the cfficial
limit are not reported.
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+836-762-833081858
Fax:+86-762-833081878

Data: 151

Lewvel (dBuVim)

120

File: D:'test data'2012'WJUNLAN.EMI {177)
Date: 2012-07-13 Time: 23:09:58

FCC PART 15C PEAK

G0

FCC PART 15C AV

| T e W 2 VR
e

01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. 3m Chamber Data no. 151
Dis. / Ant. 3m ANT 1-158G knt. pol. HORIZCONTAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' ;Humi:56% :Press:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SPEREER
Power AC 1z20V/60HE=
M/N BIT3-1/5616
Test Mode 5-DPSE TX Z40ZMH=z
Ant. Cable Amp Ewmission
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin Rewark
[MHz) {dB/m) (dE) (dE) (dBuv)  (dBuV/m) [dBuV/m) [dE)
1 15753.00 2Z4.86 4,63 34.46 45.56 40. 59 74.00 33.41 Peak
2 Z40z.00 27.61 .62 34.18 93.66 95.71 74.00 -24.71 Peak
3 4504.00 31.25 11.77 31.81 51.87 63.08 74.00 10.92 Peak
4 4504.00 31.25 11.77 31.81 36.79 45.00 54,00 6.00 Lverage
5 7Z06.00 36.52 11.54 32.11 34.34 E0.z9 74.00 23.71 Peak
3 g9s08.00 37.91 11.69 31.93 32.80 50.47 74.00 23.583 Peak
7 1zo010.00 383.62 11.40 35.53 33.72 45.21 74.00 25.79 Peak
8 1441z.00 41.30 10.92 32.78 31.86 51.80 74.00 22.20 Peak
Femarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewels that are 20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantonu, Jantun,
Houjie, Dongouan, Guahgdong, Chinas

EST If(ﬁhll(]l(]g}' Tel:+86-769-83021588

Fax:+86-760-83051878

Data: 154 File: D:test data2012'.J JUNLAN.EMI {(177)
120 Level {(dBuvim) Date: 2012-07-13 Time: 23:18:22
2
FCC PART 15C PEAK
3
60
_ c 5 FCC PART 15C AV
Tt T
1 /\’/,sJJ
01000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
3ite no. 3m Chamber Iata no. : 154
Dis. / Aint. 3m ANT 1-18G Ant. pol., : WERTICAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' ;Humi:56%;FPress:101.52kPa
Engineer Tony
EUT ELUETOOTH iPADL iTOWEER SPELEER
Power AC 120V/60H=z
M/ BEITZ-1/561¢6
Test Mode S-DP3K T Z441MH=z
Ant. Cahle Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits Margin FRemark
[MH=z) {dB/m) 1dE) (dE) {dBuV) (dBuV/m) (dBuV/m) [dE)
1 16z29.00 24,82 4,32 34.45 47.04 42 .22 74,00 31.78 Peak
2 Z441.00 27.60 6,67 34,12 93.18 93.33 74.00 -19.33 Peak
3 4382.00 31.37 12.07 31.90 55.15 66.69 74,00 7.31 Peak
4 4382.00 31.37 12.07 31.90 37.48 49,00 54,00 5.00 Lverage
5 7323.00 3I6.E5 11.57 31.99 34.70 50.83 74,00 23.17 Peak
& o764.00 38.13 11.64 31.56 33.82 51.73 74,00 Z2.27 Peak
7 122Z05.00 38.658 11.20 35.71 34.47 43,64 74,00 Z5.386 Peak
g 14f46.00 41.42 10.91 33.862 33.11 51.82 74,00 Z2.18 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the cfficisl
limit are not reported.
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-33081333
Fax:+86-769-8330813873

Data: 155 File: D:test data'2012°JLJUNLAN.EMI (177)
120 Lewvel (dBuWin) Date: 2012-07-13 Time: 23:1%:46
2
o FCC PART 150 PEAK
P
60
- FCC PART 15C AV
e et
MM
1 ;MxNVJﬂwﬂJ
,fﬂLjM
01000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Zite no. 3 Chamber Iiata no. 155
Dis. / Aint. 3m ANT 1-18G Ant., pol. HORIZONTAL
Limit FCC PART 15C PELAE
Env. / Ins. Tetwp:25.6' rHunii 56% Pressi101.52kKPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPELEER
Power AC 120V/60HE=
M/ BEITS-1/5616
Test Mode S-DPSE TX Z441MH=z
Ant. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dE/m) (dE] [dE) [(dBEuV)] (dBuW/m) [dBuV/m) [dE)
1 16z9.00 24.82 4,832 34.46 47.94 43,12 74,00 30.88 Peak
2 Z441.00 z7.60 6.67 34,12 97,52 97.67 74,00 -23.67 Peak
3 4ggz.00 31.37 12.07 31.90 59.26 70.80 74,00 3.20 Peak
4 4ggz.00 31.37 12.07 31.90 38.46 E0.00 54,00 4,00 Lverage
5 73zZ3.00 36.55 11.57 31.99 34,56 E0.69 74,00 23.31 Peak
& 9764.00 38.13 11.64 31.86 33.79 51.70 74,00 Z2.30 Peak
7 1z2205.,00 38.68 11.20 35.71 33.98 45,15 74,00 Z5.85 Peak
g 14e646,.00 41,42 10,91 33.62 34.40 53.11 74,00 Z0.89 Peak
Femarks: 1. Emwission Level= Antenna Factor + Cable Loss - Anp Factor + Reading.
Z. The ewizsion lewels that are Z0d4F below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, 3antun,
Houjie, Dongouan, cuatgdong, China
Tel:+56-769-830531538
Fax:+86-769-8305315875

Data: 156 File: D:test data2012' W JUNLAN.EMI (177}
120 Level (dBuvin) Date: 2012-07-13 Time: 23:24:22
2
FCC PART 15C PEAK
pu]
60
F ECC PART 15C AV
)
%ﬂMTﬂAﬂWNJ*%wAﬁ«HHmjLJHMMijﬁUMmﬁwﬂﬁﬂﬁﬁde
1 M
01000 4400, 7800, 11200, 14600, 18000
Frequency {MHz)
3ite no. 3m Chamkber Data no. 156
Di=s. / Aint. 3m ANT 1-18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PELE
Emwv. / Ins. Tewp:25.6' ;Huni: 56%:Press:101.52kPa
Engineer Tony
EOT BELUETOOTH iPAD iTOWER SFPEAEER
Power AC 1Z0V/60H=
M/N BIT3-1/5616
Test Mode S8-DP3E TX Z4580MH=
Ant. Calble Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MHz) (dE/m) (dE) (dE) (dBuV) (dBuVim) (dBuV/m) (dE)
1 16z9.00 Z4.82 4,82 34.46 49.1¢ 44,34 74,00 Z9.68 Peak
2 Zz480.00 Z7.58 .71 34.03 95.37 95,63 74,00 -21.63 Peak
3 4960,.00 31.49 12.44 31.97 59.04 71.00 74,00 3.00 Peak
4 4960,.00 31.49 12.44 31.97 35.34 50,30 54,00 3.70 hverage
5 7440,.00 36.54 11,61 31.93  34.90 51.12 74,00 Z2.88 Peak
3 99z0.00 38.14 11.61 31.76 34.73 5z.72 74,00 z1.z28 Peak
7 1z400,00 385,73 10,92 35.36 34.25 45,61 74,00 25.39 Peak
& 14830,00 40,52 10,858 34.45 35.17 5zZ.19 74,00 z1.81 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.
Z. The ewission lewvels that are 2Z0dE bhelow the official

limit are not reported.
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FCC ID: OKUSBP9015060

Chilingziang, Qishantou, 3antun,
Houjie, Dongouan, Guangdong, China

EST ]EChll(Jl(Jtﬂ' Tel:+86-769-33031858

Fax:+86-769-83031878

Data: 157 File: D:'test data'2012%JUNLANEMI {(177)
120 Lewvel (dBuWin) Date: 2012-07-13 Time: 23:26:24
FCC PART 15C PEAK
3
[11]
A ECC PART 15C AV
kuaﬂvﬁj*ﬁﬂiﬂ$wwﬂﬂﬂwmufgmwhﬂH*uujww#ﬁwrlvrmiﬂh¢whﬂ+ﬂwh“Wd
1
01000 4400. T800. 11200, 14600. 18000
Frequency (MHz)
Fite no. 3m Chaber Data no. : 157
Dis. / Ant. 3 ANT 1-15G Ant. pol. : VERTICAL
Liwit FCZ PART 15C PEAK
Enwv. / Ins. Tewp:25.6' ;Humi: 56%:Press:101. 52kFPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SFPEAKER
Power AC 120V/60H=z
N/ BITZ-1/5616
Test HMode S-DPF3K TX Z450MH=
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits HMargin ERewark
[MH=) {dE/m) [dE) [dE) (dBuv) (dBuW/m) (dBuV/m) 1dE)
1 1g29.00 24.82 4.52 3J4.46 44.13 39.31 74.00 34.69 Peak
2 2450.00 27.EB £.71 34.03 95.92 Q5,18 74,00 0 -22.18 Peak
3 4960.00 31.45 12.44 31.97 51.56 653 .582 T4.00 10.15 Peak
4 4960.00 31.45 12.44 31.97 33.04 45.00 S54.00 9.00 bverage
5 7440.00 0 346.54 11.61 31.93 34.99 51.21 74,00 Z2.79 Peak
1 9920.00 38.14 11.61 3F1.76 34.01 52.00 74.00 22.00 Peak
7 12400.00  38.73 10.99 35,36 33.72 45 .08 74.00 25.92 Peak
g 14580.00 40.559 10.55 3S4.45 34.735 51.75 T4.00 Z2.25 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The ewission lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID: OKUSBP9015060

18000MHz — 260000MHz

EST Technology

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+586-769-83081855
Fax:+56-769-83051875

Data: 160 File: D:test data'20 12 JUNLAN.EMI {177}
120 Level (dBuvinm) Date: 20112-07-13 Time: 23:30:01
FCC PART 15C PEAK
60

XMWHnarmdmmﬂumwﬁwwnﬂﬂ“”““”fwwMmdﬂq”qkmwp
“h4mw«Aﬂ,wwwnuvmdmhﬂx«ﬁ¢M“””“”M¢

FCGPART 15C AV

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3t Chatrtber Data no. 160
Dis. / int. 3m AMT ABVOE 18G Ant. pol. HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. Temp:Z25.6' ;Humi:56%; Press:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWEER SFPEAKER
Power AC 1Z0V/60H=
N/ BEIT3-1/5616
Test HMode GF3K TX Z402ZMHz
Ant. Cabhle Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=z) [dE/ 1) [dE) [dE] (dBuW) (dBuW/m) (dBuV/m) (dE)
1 21129.00 45.22 20.19 35.69 18.43 49,15 74,00 24.85 Peak
2 23943,00 45,61 21.99 32.85 17.4%6 E2.21 74,00 21.79 Peak

Remark=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emission lewvels that are 20db kbelow the official
limit are not reported.
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiahg, Qishantou, 3antun,
Houjie, Dongguan, Guangdohg, China
Tel:+86-765-830515585
Fax:+86-7659-83051575

Data: 161 File: D:'test data'2012'JJUNLAN.EMI (177}
120 Level {(dBuV/m) Date; 2012-07-13 Time: 23:31:192
FCC PART 15C PEAK
60

FCC PARTISC AV

Lwbﬁmu“P“MMMﬁmﬁﬁrvww~m+ﬂwu_4ﬂww

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
Jite no. 3 Chamber Data no. 161
Dis. / Aint. 3t AT ABCVE 180G Ant. pol. VERTICALL
Limit FCC PART 15C PEAK
Env. / In=s. Tewp:25.6' ;Huni:56%;Press:101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWEER SPELEER
Power AC 120V/60Hz
M/N BIT=-1/5616
Test Mode GFS3E TX Z40ZMH=
Ant., Calhle Lmp Emis=sion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) (dB/m) =k} [dB) (dBuW) (dBuv/m) [dBuW/m) (B
1 Z1913.00 45.75 20.53 34.97 16.89 43.20 74,00 25.80 Peak
2 24419.00 45.69 22,27 33.45 17.39 51.589 74,00 22.11 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewission lewvels that are Z20dbB below the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+56-769-330315585
Fax:+536-769-33081575

Data: 162 File: D:'test data'2012'J' JUNLAN.EMI {177}
120 Level {dBuv/im) Date; 2012-07-13 Time: 23:31:33
FCC PART 15C PEAK
60

1Hwﬁ4~+*Mmm$mw¥muﬂhﬁw~m~va
qmr4wh%+uM~W”nMﬂ4wP*«kHu”““ﬂ“”””ﬂhﬂwawﬁhMﬁhmmﬁi

FCC PART 15C AV
VISP

18000 19400, 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 162
Dis. / Ant. 3m AT ABOVE 15G Ant. pol. VERTICALL
Limit FCZ PART 15C PELAE
Env. / Ins. Tewp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EUT BLUETOOTH iPAD iTOWER SPELEER
Fower AC 120V/B0H=z
M/ BIT3-1/5616
Test Mode GFSE TX 2Z441MH=
Ant. Cable Amp Ewmis=ion
Freg. Factor Loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) [dEB) [dE) [dBuV) (dBuV/m) [(dBuV/m) (B
1 21775.00 45.55 20.46 35.10 15.5¢6 L50.05 74,00 23.95 Feak
Z2 24zZ55.00 45.865 22.19 353.1%9 15.13 52.78 74,00 Z21.22 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + EReading.

2. The ewission lewels that are Z20dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qi

shantou, 3antun,

Houjie, Dongoguan, Guangdong, China

EST 'I"echlmlmgy Tel:+86-769-53051888
Fax:+860-769-83031878
Data: 163 File: D:test data'2012' W JUNLAN.EMI {177)
120 Level {dBuv/im) Date; 2012-07-13 Time: 23:32:04
FCC PART 15C PEAK
60

FC& PART 15C AV

IM
,WMMW\’W

N P ———

18000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. I 3m Chamber Data no. @ 163
Dis. / Ant. IoSm BNT ABWVOE 185G Ant. pol. : HORIZCNTAL
Limit : FCC PART 15C PEAE
Env. / Ins. : Tewp:25.6' ;Humi:56%;Fress:101.52kPa
Engineer Tony
EOT BELUETOOTH iPAD iTOWER 3IPEAEER
Fower AC 120V/&0H=z
M/N : BIT3-1/5616
Test HMode : GF3K TX Z441MH=z
Ant. Cable Amp Ewmis=ion
Fredg. Factor Loss Factor Reading Lewvel Liwmits Margin Remark
[MH=) [dB/m) [=1=}] [dE) (dBuV)] [(dBuW/m) [dBuV/m) [dE)
1 zZ117s5.00 46,20 20,21 35.64 19.54 50,61 74.00 23.39 Feak
Z E3908.00 45.62 21.96 3Z2.90 18.63 53.31 74.00 Z0.69 Feak
Femarks: 1. Emission Level= Antenha Factor + Cable Loss - Awp Factor + Beading.
Z. The emwmission lewvels that are Z0dE below the officisl
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, Santun,
Houjie, Dongouan, Guangdong, China

Tel:+86-765-83031335
Fax:+86-769-83031375

EST Technology

Data: 164 File: D:test data'2012.JUNLAN.EMI {177)
120 Lewvel {dBuv/im) Date: 2012-07-13 Time: 23:32:15
FCC PART 15C PEAK
60

FCC RART 15C AV

1MWW
T AT S TES S e anitiiant

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chawber Data no. 164
Dis. / Ant. 3m AT ABVCOE 185G int. pol. HORIZONTLL
Limit FCC PART 15C FPEAE
Env. / Ins. Temp:25.6' ;Huwi: 56%;Press: 101.52kPa
Engineer Tony
EUT BLUETOOTH iPAD iTOWER SPELEER
Power AC 120V/E60H=
MM BEITS-1/5616
Test Mode GFSK TX Z450MH=
Ant. Cable Amp Ewmission
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MHz) (dEB/m) [dE) [dE) (dBuW) [(dBuW/m) (dBuW/m) 1dE)
1 21388.00 46.07 20.30 35.44 15.03 45 .96 7400 25.04 Peak
Z 24034.00 45.8e0 2Z22.06 3J2.54 17.38 S5z .20 74,00 Z21.80 Peak

Emission Level= Antenna Factor + Cable Loss - Lwmp Factor + Reading.
2. The ewission lewvels that are 20dB below the official
limit are not reported.
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang,Qishahtou, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+36-769-530581858
Fax:+86-769-53081878

Data: 165 File: D:'test data2012'. ) JUNLAN.EMI {177)
130 Level (dBuV/im) Date: 2012-07-13 Time: 23:33:04
FCC PART 15C PEAK
G0
FCC PART 15C AV
1 p————
l:'115tl]l]l.’l 194040, 20800. 22200, 23600. 25000
Frequency {(MHz)
3ite no. 3t Cheagnber Data no. 165
Dis. / Ant. 3m ANT ABCVE 180G Ant. pol. VERTICALL
Limit FCC PART 15C PELAK
Env. / In=s. Tewp:25.6' ;Huni:56%;Press:101. 52kFa
Engineer Tony
EUT BLUETOOTH iPAD iTOWEER SPEAKER
Power AC 120V/60Hz
N/ BITS-1/561¢6
Test Mode GFSE TX -2450MH=
Ant. Calble Amp Emission
Frecdg. Factor Loss Factor Reading Level Liwmits Margin ERemark
[MHz) [dB/m) =Nz} [dE) (dBuVv) (dBuV/m) [dBuVY/m) =k}
1 21g43.00 45.79 20.49 35.03 19.:27 t0.52 74,00 23.48 Peak
2 24325.00 45.67 22,23 33.30 19.57 54,17 74,00 19.53 Peak

Remarks: 1.

Emission Level=

Antenna Factor + Cable Loss -

Amp Factor + Beading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

ESTT

Chilingxiang, @ishantou, 3antun,

Data:

120

G0

Houjie, Dongguarn, Guangdong, China
(:"-Chlltilllilgf‘; Tel:+86-769-33051688
Fax:+36-769-83051575
166 File: D:test data'2012JWUNLAN.EMI (177)
Lewel (dBuVimj) Date; 2012-07-13 Time: 23:33:28
FCC PART 15C PEAK

FCC-PART 15C AV

LMMﬂﬂnﬂvuwvhhdJﬂﬁh””“LAwhw
PR P PO e st

TR T

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 166
Di=. / Aint. I 3m ANT ABOWE 180G Ant. pol. : VERTICAL
Limit : FCC PART 15C PELEK
Env. / In=s. : Temp:25.6' ;Humi:56%:Press:101.52kFa
Engineer Tony
EOT BELUETOOTH iPAD iTOWER SPELEER
Power LC 1z20V/E0H=z
M/ : BITS-1/5616
Test Mode : n/4-DOPSKE TX 2402MHz
int. Cable Amp Ewmission
Fred. Factor Loss Factor Reading Lewvel Limits HMargin Remark
[(MH=) [dB/m) (dE) [dE) (dBuV)  (dBuV/m] (dBuV/m) [dE)

1 214059.00 46.05 =20.31 35.44 19.67 50.59 74.00 23.41
Z 23999.00 45.60 22.05 32.80 0 15.15 53.00 74.00 Z1.00

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Awmp Factor + Reading.
Z. The emisszion lewvels that are 204E kelow the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+56-769-330315585
Fax:+536-769-33081575

Data: 167 File: D:'test data'2012'J' JUNLAN.EMI {177}
120 Level {dBuv/im) Date; 2012-07-13 Time: 23:33:58
FCC PART 15C PEAK
60

sFCCPART 15C AV

1JyhfﬁwuwﬁdnnhﬂbmﬂfJﬂ,‘mﬁunhwn;wwtfwmvmﬁaw
JuﬂNﬁNJﬁ4mwMv“ﬂHL*“%Nwﬁﬁmﬂﬂhm¢WM4¢A

18000 19400, 20800. 22200. 23600. 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. @ 167
Dis. / Ant. 3m BNT ABWVOE 185G int. pol. HORIZCONTAL
Limit FCC PART 15C PEARE
Env. / Ins. Tewp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EOT BELUETOOTH iPAD iTOWER 3IPEAEER
Fower AC 120V/&0H=z
M/N BIT3-1/5616
Test Mode o/ 4-DOPSK TE Z40ZMHz
Ant. Cable Amp Ewmis=ion
Freg. Factor Loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) [dEB) [dE) {dBuV) (dBuW/m) [dBuV/m) [dB)
1 zZ17z24.00 45.87 2Z20.44 35.15 18.87 50.03 74.00 23.97 FPeak
Z Z36Z8.00 45.67 21.71 33.19 18.35 S5Z.54 74.00 Z1.46 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + EReading.

2. The ewission lewels that are Z20dE below the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China

EST Tt“ﬂhll(ll(]g}' Tel:+86-769-53081858

Fax:+86-769-830313785

Data: 168 File: D:'test data'2012LJUNLAN.EMI {177)
120 Lewvel (dBuWin) Date: 2012-07-13 Time: 23:34:13
FCC PART 150 PEAK
60

FCLC PART 15C AV

1*u#menmwwmmuﬁ#mm~#f4““”“J““‘“P“““HH#
At bt g A ot A=Y

18000

Fice no.
Di=s. / Ant.
Limit

Env. / In=s.

19400. 20800. 22200, 23600, 25000
Frequency (MHz)
adm Chamber Data no. @ 168
3m ANT ABVOE 180G int. pol. : HORIZONTAL

FCC PART 15C PELE
Tewp:25.6' ;Humi:56% Press:101.52kPa

Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPELAEER
Power AC 120V/60HE=
M/ BITS-1/5616
Test Mode o/ 4-DOPSE TE Z441MH=
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewel Limits Margin Remark
[(MH=) [dE/m) [=h=}] (dE] (dBuV)] (dBuW/m) [dBuV/m) [dE)
1 21055.00 46.26 2Z0.16 35.76 19.00 49,66 74 .00 Z4.34 Peak
2 23859.00 45,83 21.92 32.96 15.89 53.48 74 .00 Z0.52 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Mnp Factor + Reading.

2. The ewission lewvels that are Z20d4E bhelow the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, S3antun,
Houjie, Dongoguan, cuangdong, China

LST FI“'l:“'-Chll(JI(JgT Tel:+E6-769-53051638

Fax:+56-709-03031573

Data: 169 File: D:test data'2012' ) JUNLAN.EMI {177}
120 Level {(dBuvim) Date: 20112-07-13 Time: 23:34:36
FCC PART 15C PEAK
60

FCC BART 15C AV

1fﬁwwmﬂwmmeﬂﬁuﬁmhﬂvu#wwthhuwumw
TSN PORp I R et e it

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Fite no. 3m Chamber Data no. @ 169
Di=. / Ant. 3m ANT ABCVE 153G Ant., pol. : VERTICAL
Limit FCC PART 15C PELEK
Env. / Ins. Tewp:25.6' ;Humi:56%;;Press:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER 3PEAKER
Power AC 1z0V/60H=z
M/ BITZ-1/5616
Test Mode o/ 4-DOPSE TX Z441MH=
Ant. Cakble Lmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limits HMargin ERemark
[MHz) [dB /) [dE] [dE) (dBuV)] (dBuV/m) [dBuW/m) [dE)
1 E21689.00 45.83 Z0.43 35.17 18.83 49,97 74,00 24.03 Peak
2 Z4045.00 45.61 22.07 32.88 15.14 52.94 74.00 21.08 Peak
Femarks: 1. Ewission Lewvel= Antenha Factor + Cable Loss - Amp Factor + Reading.

Z. The emis=zion lewvels that are 204E kelow the ocfficial
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China

EST Tt"ﬂhll(]l(lg}' Tel:+86-760-33051566

Fax:+86-769-830581575

Data: 170 File: D:test data2012' W JUNLAN.EMI {177)
120 Lewvel (dBuVim) Date; 2012-07-13 Time: 23:34:59
FCC PART 150 PEAK
60

FCGPART 15C AV

1MW
S I S LY sl

13000

Fice no.
Dis. / Ant.
Limit

Env. / In=s.

19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3w Chawber Data no. @ 170
i ANT ABOVE 18G Ant. pol. @ WERTICLL

FCC PART 15C PEAK
Tewp:25.6' rHuwi: 56%Press: 101.52kPa

Engineer Tony
EUT ELUETOOTH iPAD iTOWEER SPELEER
Power AC 120V/E60H=
M/ BIT3-1/5616
Test Mode o/ 4-DOP3E TX Z430MH=z
Ant. Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) {dB/m) [dE] [dE) {dBuv) [(dBuV/m) (dBuV/m) [dE)
1 21353.00 46.0% 20.28 35.49 18.69 49,857 74.00 Z24.43 Peak
2 23943.00 45.61 =21.99 32.85 18.75 53.850 74.00 Z0.8580 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewmission lewvels that are 20dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China
Tel:+56-769-55051555
Fax:+836-769-33031578

Data: 171 File: D:test data'2012' W JUNLAN.EMI {177)
120 Level {dBuv/im) Date; 2012-07-13 Time: 23:35:29
FCC PART 15C PEAK
60
FCC PART 15C AV
L#wwwuMmﬁm#muwmwvmwmﬁﬂf“m“uhﬂs
013000 19400, 20800. 22200. 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Data no. 171
Dis. / Ant. 3m AT ABVOE 15G Ant. pol. HORIZCONTAL
Limit FCC PART 15C PEAE
Env. / Ins. Tewp:25.6' ;Humi:56%; Pres=:101. 32kFa
Engineer Tony
EUT BLUETOOTH iPAD iTOWER SPEAEER
Fower AC 120V/&0H=z
M/N BIT3-1/5616
Test Mode o/ 4-DQPSK TE Z4S50MH=z
Ant. Cable Amp Ewmis=ion
Freg. Factor Loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) [dEB) [E=hN] [dBuV) (dBuV/m) [(dBuV/m) (dB)
1 z0744.00 46,15 2Z0.02 36.03 18.80 45,94 74,00 25.086 Peak
Z 23873.00 45.63 21.94 32.93 17.13 51.77 74,00 Z22.23 Peak

Emission Lewvel= Antenna Factor + Cable Loss - Awp Factor + EReading.
2. The ewission lewels that are Z20dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, 3antun,
Houjie, Dongguat, Guangdong, China
Tel:+36-769-83051558

Fax:+36-768-83051878

Data: 172 File: D:test data' 2012\ JUNLAN.EMI (177}
120 Level (dBuvinm) Date: 2012-07-13 Time: 23:36:52
FCC PART 15C PEAK
60

FCC PART 15C AV

Lvuvwr#UvﬂMﬂhJ“##wf&Mfwhﬂfﬂngw_wﬁ«nuwuumrhvn
et cmtomte ey iemasg e prapep e A

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber I'ata no. 172
Di=. / Ant. 3m MANT ABVOE 138G Ant., pol. HORIZCWTAL
Limit FCC PART 15C PEAE
Env. / Ins. Temp:25.6' ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWER SFEAKER
Power AC 120V/60H=z
M/M BEITZ-1/561¢6
Test Mode SG-DP3K T Z402ZMH=z
Ant. Cable Lmp Emis=ion
Freq. Factor Loss Factor Reading Level Limits Margin ERemark
[MH=z) {dB/m) =0=3] [dE) (dEu¥)] (dBuV/m) (dBuV/m) [dE]
1 21339.00 46,09 20,28 35.49 19,56 &0.44 74,00 Z3.56 Peak
Z 24853.00 46,00 22,51 34,12 19.29 £3.68 74,00 zZ0.32 Peak

Femarks: 1. Ewmission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The emis=sion lewvels that are Z0dE helow the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, 2ishantou, Jantun,
R Houjie, Dongoguan, Guangdong, China
EST 1 ii(?hll(]l(]g}' Tel:+86-769-83031858
Fax:+86-769-83081878

Data: 173 File: D:'test data' 20121 JUNLAN.EMI (177)
120 Level {dBuvin) Date: 2012-07-13 Time: 23:37:16
FCC PART 15C PEAK
60

FCC PART 15C AV

1mh“,~mJJVwﬂ“”“““*“”ﬂvvwwﬁmmwunmyKM“NM
S Y N AP PCR WA * Yoot chiniti

018000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. : 3m Chamber Iata no. : 173
Dis. / Ant. Io3m ANT ABCOWE 158G Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAE
Env. / Ins. : Temp:25.6' ;Humi:56%;Pre=ss:101.52kPa
Engineer : Tony
EUT : BELUETOOTH iPAD iTOWER SPELEER
Power : AC 1Z0W/60H=z
M/ : BITE-1/5616
Test Mode : 8-DP3E TX Z40ZMH=z
Ant. Cable Amp Emission
Fregq. Factor Loss Factor Reading Level Limits HMargin Remark
(MH=z) (dE/m) [dE) [dE) (dBuV)  (dBuV/m) (dBuV/m) [dE]
1 2Z131s.00 46.10 20.27 35.51 15.86 49,72 74,00 24,28 Peak
2 24459,00 45.70 22.31 33.58 17.91 52.34 74,00 21.66 Peak
FEemarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emisszion lewvels that are Z0dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang,Qishahtou, 3antun,
Houjie, Dongguan, Guangdong, China

EST Technology

Tel:+36-7659-53051858
Fax:+86-7659-530581878

Data: 174 File: D:'test data2012'. ) JUNLAN.EMI {177)
130 Level (dBuV/im) Date: 2012-07-13 Time: 23:37:37
FCC PART 15C PEAK
G0
FCC PART 15C AV
1WWWWWW
l"'1Etl]l]l.’l 194040, 20800. 22200, 23600. 25000
Frequency {(MHz)
3ite no. 3t Cheagnber Data no. 174
Dis. / Ant. 3m ANT ABCVE 180G Ant. pol. VERTICALL
Limit FCC PART 15C PELAK
Env. / In=s. Tewp:25.6' ;Huni:56%;Press:101. 52kFa
Engineer Tony
EUT BLUETOOTH iPAD iTOWEER SPEAKER
Power AC 120V/60Hz
N/ BITS-1/561¢6
Test Mode S-DPSE TX Z441MH=
Ant. Calble Amp Emission
Frecdg. Factor Loss Factor Reading Level Liwmits Margin ERemark
[MHz) [dB/m) =Nz} [dE) (dBuVv) (dBuV/m) [dBuVY/m) =k}
1 21374.00 46.08 20.29 35.480 17.14 45.05 74,00 25.95 Peak
2 24135.00 45.64 22,15 33.11 16.78 51.46 74,00 22.54 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Beading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantonu, Jantun,
Houjie, Dongouan, Guahgdong, Chinas

EST If(ﬁhll(]l(]g}' Tel:+86-769-83021588

Fax:+86-760-83051878

Data: 175 File: D:test datat2012'JJUNLAN.EMI (177)
120 Level {(dBuvim) Date: 2012-07-13 Time: 23:38:01
FCC PART 15C PEAK
60

FCGPART 15C AV

1wMJ%hWHML#MWWU#&JMA”UNﬁ*MmAhﬂwmﬁwmhquwu
MWWW

013000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3ite no. 3m Chamber Iata no. : 175
Dis. / Aint. 3m ANT ABWCOE 158G Ant. pol, : HORIZONTAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' ;Humi:56%;FPress:101.52kPa
Engineer Tony
EUT ELUETOOTH iPADL iTOWEER SPELEER
Power AC 120V/60H=z
M/ BEITZ-1/561¢6
Test Mode S-DP3K T Z441MH=z
Ant. Cahle Amp Emis=sion
Freq. Factor Loss Factor Reading Level Limits Margin FRemark
[MH=z) {dB/m) 1dE) (dE) (dBuV) (dBuV/m) (dBuV/m) [dE)
1 Zoess.00 46,11 19,92 36.07 159.02 49,05 74,00 4,95 Peak
2 239Z92.00 45.61 Z21.99 32.83 18.41 53.13 74,00 z0.87 Peak
Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

Z. The emission lewvels that are Z0dE below the cfficisl
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China

EST Tt"ﬂhll(]l(lg}' Tel:+86-760-33051566

Fax:+86-769-830581575

Data: 176 File: D:test data2012'. ) JUNLAM.EMI (177)
120 Lewvel (dBuVim) Date; 2012-07-13 Time: 23:38:22
FCC PART 150 PEAK
60
FCC PART 15C 2AYW
1MWWWM
013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Zite no. Jm Chamber Iata no. @ 176
Dis. / Ant. 3m ANT ABWOE 185G Ant., pol., : HORIZOWNTAL
Limit FCC PART 15C PEAK
Env. / Ins. Tewp:25.6' tHumi:S56%;FPress:101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWEER SPELEER
Power AC 1Z20V/60Hz
M/ BEIT3-1/5616
Test Mode S5-DP3K TX Z450MH=z
Ant., Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MHz) [dB/m) [dE) (dE) (dBuv) [(dBuV/m) (dBuV/m) [dE)
1 z21913.00 45,75 20,53 34.97 18.950 E0.21 74.00 23.79 Peak
2 24734.00 45.85% 2z2.44 33.92 19.06 53.47 74.00 Z0.53 Peak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.
Z. The ewizsicon lewvels that are 20dE below the officisl
limit are not reported.
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-769-33081333

Fax:+86-769-830313785

Data: 177 File: D:'test data'2012LJUNLAN.EMI {177)
120 Lewvel (dBuWin) Date: 2012-07-13 Time: 23:38:51
FCC PART 150 PEAK
60

FCCAPART 15C AV

11vuwxuﬂﬁ¢mﬁkwwwwkfkmmhm,uwLﬁmﬁmfvfwwu
M

013000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
Z3ite no. 3m Chamber Diata no. 177
Iis. / Ant. 3m ANT ABCOWE 183G Ant. pol. WERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Tewp:25.6' ;Humi:56% Press:101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPELAEER
Power AC 120V/60HE=
M/ BITS-1/5616
Test Mode 8-DPSK TX Z480MH=z
int. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewel Limits Margin Remark
[(MH=) [dE/m) [=h=}] [dE) (dBuV)] (dBuW/m) [dBuV/m) [dE)
1 21353.00 46.0%9 2Z0.28 35.49 19.11 49,99 74 .00 Z4.01 Peak
2 23964.00 45,61 22.02 32.83 19.01 53.81 74 .00 z0.19 Peak

Remarks: 1.

Ermission Lewvel=

intenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewission lewvels that are Z20d4E bhelow the official

limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209, all
the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at least
20dB below the fundamental emissions, or comply with 15.209 limits.

9.2. Block Diagram of Test setup

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

————3METERS ——

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | o8 METER
L) (W) H) — (WOOD) |

GROUND PLANE

9.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test mode, then
test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower. The antenna
can be moved up and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

9.4. Test Result

EUT: BLUETOOTH iPAD iTOWER SPEAKER  M/N:BITS-1/5616
Power: AC 120V/60Hz

Test date: 2012-07-13  Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode

Pass
Note : If Peak Result comply with AV limit, AV Result is deemed to comply with AV limit
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FCC ID: OKUSBP9015060

9.5. Test Data

Chilingxiang, dishantou, Jantun,
. Houjie, Dongouan, Guangdong, China
EST 1 i:".Chll(JI(J}_J:,T Tel:+86-769-83081883
Fax:+86-769-83081878

Data: 130 File: D:test data'20 12" JUNLANEMI (177)
120 Lewvel (dBuvin) Date: 2012-07-13 Time: 21:55:13
4
FCC PART 15| PEAK
" HHZPARH' C AV
““dWhNHwwﬂ#mmwﬂmhmuquwaumﬁmJj 2

2300 2322, 2344, 2366. 2388. 2410
Frequency (MHz)
Site no. 1 3w Chamber Data no. @ 130
Dis. / Ant. Hh ANT 1-18G int., pol. @ HORIZONTAL
Limit 1 FCC PART 15C PEAK
Enwv. / Ins. : Temp:25.6' ;Humi:56%:Press: 101.52kKPa
Engineer : Tony
EUT : BELUETOOTH iPAD iTOWEER SPEAKER
Fower : AC 1Z0V/60H=
jufan) : BITS-1/5616
Test HMode : GF3K TX Z40ZMH=
Ant. Cahle Amp Ewmission
Fred. Factor Loss Factor Reading Lewvel Limits Margin FRemark
[MH=) [dB/m) [dE) [dE) (dBuv)] (dBuV/m] (dBuV/m) [dE)
1 Z350.27 27.70 6.56 34.22 385.16 38.20 74.00 35.80 Peak
2 Z390.00 27.64 6.62 34.19 36.25 36.32 74.00 37.68 Peak
3 Z400.00 27.61 6.62 34.18 50.72 50.77 74.00 Z23.23 Peak
4 Z401.64 27.61 6.62 34.15 101.50 101.55 74.00 -27.55 Peak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission lewvels that are Z0dE bhelow the official
limit are not reported.
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EST Technology

FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China
Tel:+56-769-55051555
Fax:+836-769-33031578

Data: 131 File: D:test data'2012' W JUNLAN.EMI {177)
120 Level {dBuv/im) Date; 2012-07-13 Time: 21:57:08
4
FCC PART 15| PEAK
60
FCCPARH1HC AV
v
1 y
WMWMWWMWMP
02300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3ite no. 3m Chamber Data no. 151
Dis. / Ant. 3m AT 1-18% Ant. pol. VERTICALL
Limit FCC PART 15C PEAE
Env. / Ins. Tewp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EUT BLUETOOTH iPAD iTOWER SPEAEER
Fower AC 120V/&0H=z
M/N BIT3-1/5616
Test Mode GFSK TE Z40ZMHz
Ant. Cable Amp Ewmis=ion
Freg. Factor Loss Factor Reading Lewel Limits Margin Remark
[MH=) [dB/m) [dEB) [E=hN] [dBuV) (dBuV/m) [(dBuV/m) (dB)
1 2350.27 Z7.70 6.56 34,22 38.56 38.60 74,00 35.40 Peak
b4 2390.00 Z7.64 6.62 34,19 36.64 36.71 74,00 37.29 Peak
3 2400.00 z27.61 6.62 34.18 51.71 E1.76 74.00 22.24 Peak
4 2401.97 Z2Z7.61 f.62 34.18 101.97 10Z.02 74.00 -28.02 FPeak

Retark=s: 1.
2.

Emi=s=zion Lewvel=

Antenna Factor + Cable Loss - Awp Factor + Reading.

The emission lewvels that are 2Z0dE helow the official
limit are not reported.

EST Technology Co., Ltd
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FCC ID: OKUSBP9015060

Chilingxiang, 2ishantou, 3antun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+56-769-33031333
Fax:+56-769-83051873

Data: 138

Level (dBulvim)

120

File: D:test data'2012'\WJUNLAN.EMI {177)
Date: 2012-07-13 Time: 22:27:54

FCC PART 15C PEAK
60
| J FCC PART 15C AV
aﬂ“#hhwhMﬂM}%wAﬁJMM¢*MMJrW~MﬂMrwj
024?5 2480. 2485. 2490. 2495, 2500
Frequency {(MHz)
3ite no. 3m Chamber Data no. : 135
Dis. / Ant. 3 AT 1-18G int. pol. HORIZONTAL

Liwit
Env. / Ins.

FCC PART 15C PERE
Tewp:25.6' ;Humi:56%:Press:101.52kPa

Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPEAEER
Power AC 120V/60Hz
M/ BITS-1/5616
Test Mode GFSE TX Z480MH=
Ant. Cable Amp Ewission
Fredq. Factor Loss Factor Reading Lewel Limits Margin Remark
[MH=z) [dE/m) [dE) (dE) (dBuv) (dBuW/m) (dBuV/m) [dE)
1 2479.93 27.58 .71 34.03 599.37 99.63 74,00 -25.63 Feak
2483.50 27.58 .71 34.03 41.83 4- .09 74,00 31.91 Feak
3 2495.30 27.57 .73 34.00 41.97 42 .27 74.00 31.73 Peak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + Reading.

2. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China
Tel:+86-765-83051555
Fax:+86-7659-83051575

EST Technology

Data: 139 File: D:test data2012' W JUNLAN.EMI {177)
120 Lewvel (dBuVim) Date; 201207-13 Time: 22:2%:18
1
FCC PART 150 PEAK
60
i FCC PART 15C AV
i
MWMW
M
024?5 2480. 2485, 2490. 2495. 2500
Frequency (MHz)
Z3ite no. Jm Chamber Data no. @ 139
Diz. / Aint. I 3m ANT 1-18G Ant. pol. VERTICAL
Limit FCC PART 15C PEAK
Env. / In=s. Tewp:25.6' rHuwi: 56%Press: 101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTOWEER SPELEER
Power AC 120V/E60H=
M/ BIT3-1/5616
Test Mode GF3K TX Z2450MH=z
Ant. Cahle Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Remark
[MH=) {dB/m) [dE] [dE) {dBuv) [(dBuV/m) (dBuV/m) [dE)
Z479.80 27.58 .71 34.03 97.41 97.67 74.00 -23.67 Peak
2 2483.50 27.58 .71 34.03 41.086 41.32 74.00 32.68 Peak
3 Z495.93 27.57 .73 34.00 38.61 38.91 74.00 35.09 Peak
Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The ewmission lewvels that are 20dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, Qishantou, 3antun,

Houjie, Dongguan, Guangdong, China
Tel:+36-765-533051838
Fax:+36-765-55051875

Data: 142 File: D:test data'2012 . WJUNLAN.EMI (177)
120 Level {(dBuvim) Date: 2012-07-13 Time: 22:43:15
4
FCC PART 151|PEAK
60
FCC PART] 154 AV
3
W 2
02300 2322, 2344, 2366. 2388, 2410
Frequency (MHz)
Jite no. 3o Chawber Data no. 14z
Dis. / Ant. 3m AT 1-18G int. pol. HORIZONTLL
Limit FCC PART 15C PELK
Env. / Ins. Tewp:25.6"' ;Humi:56%  Press:101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER IFEAEER
Power AC 120V/60H=z
M/M BITS-1/5616
Test Mode o/ 4-DOPSE TX 240ZMHz
Ant. Calkble  Amp Emis=zion
Freq Factor Loss Factor Reading Level Limitsz Margin Remark
[MH=z) [dB/m) (dE] [dE) [ABuv)] (dBuV/m) (dEuV/m) [dE]

1 2359.07 Z7.67 .58 34.20 37.82 37.87 74,00 36.13 Feak

Z 2390.00 Z27.64 .62 34.19 35.90 35.87 74,00 35.03 Fesk

3 2400.00 27.61 6.62 34.18 45.5f8 45,61 74,00 25.39 Peak

4 2401.97  27.61 6.62 34.18 95.09 95.14 74,00 -24.14 Peak

Remarks: 1.

Emission Lewvel=

Antenna Factor + Cakble Loss - Amp Factor + FEeading.
The emission lewels that are 20dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

EST Technology

Chilingxiang, @ishantou, 3antun,

Houjie, Dongguarn, Guangdong, China
Tel:+536-769-830515E85
Fax:+86-769-83051575

Data: 143 File: D:test data'2012'JWJUNLAN.EMI {177)
120 Lewel (dBuVimj) Date; 2012-07-13 Time: 22:44:54
4
FCC PART 1501{PEAK
60
FCC PART| 154 AW
K]
1 2
P PR S PPy
02300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3ite no. 3 Chatidbher Data no. 143
Dis. / Aint. 3m ANT 1-18G int. pol. VERTICAL
Limit FCC PART 15C PELE
Env. / In=s. Tewp:25.6' ;Humi:56% Press: 101.52kFPa
Engineer Tony
EOT BELUETOOTH iPAD iTOWER SPELEER
Power ALC 120V/60H=
M/ BIT3-1/5616
Test Mode o/ 4-DQP3K TX Z40ZMH=z
int. Cable Amp Ewmission
Freg Factor Loss Factor Reading Lewvel Limits HMargin Remark
[(MH=) [dB/m) (dE) [dE) (dBuV)  (dBuV/m] (dBuV/m) [dE)
1 2337.62 27.73 6.56 34.23 37.81 37.87 74.00 36.13 Peak
2 Z390.00 27.64 .62 34.19 36.76 36.83 74.00 37.17 Peak
3 Z400.00 27.61 6.62 34.13 49.70 49,75 74.00 24.25 Peak
4 Z401.97 27.61 6.62 34.183 97.46 97.51 74.00 -23.51 Peak

Emission Lewvel= Antenna

Factor + Cable Loss - imp Factor

The emission lewvels that are Z20d4E below the official

limit are not reported.

+ Reading.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishanton, 3antun,
Houjie, Dongguan, Guangdong, China

EST Technology

Tel:+56-769-33031558
Fax:+56-769-33031575

Data: 148 File: D:test data'2012'J . JUNLAN.EMI {177)
120 Level {dBuvim) Date: 2012-07-13 Time: 23:02:31
1
FCC PART 15C PEAK
60

FCC PART 15C AV

W

mmwgwwwww

0

2475 2480, 2485, 2490, 2495, 2500
Frequency (MHz)
S3ite no. 3m Chawrber Data no. @ 1485
Dis. / Ant. 3m AT 1-18G int. pol. VERTICAL
Limit FCZ PART 15C PEAE
Env. / Ins. Temp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EUT BLUETOOTH iPAD iTOWER SPELEEER
Power AC 120V/60H=
M/ BEITS-1/5616
Test Mode o/ 4-DQP3K TX Z2480MH=
Ant. Cable Amp Ewmiz=sion
Fregq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) [dEB/m) g=h=h] g=hR] {dBuW) (dBuVW/m) (dBuV/m) (B
1 2479.93 27.58 .71 34.03 97.958 95.24 74,00 -24.-24 Peak
2455.50 2&7.55 .71 34.03 42.11 42 .37 74,00 31.63 Feak
3 2455.43 27.55 .73 34.03 37.70 37.98 74,00 36.02 Feak
Femarks: 1. Emission Level= Antenna Factor + Cable Loss - Awp Factor + EReading.

2. The ewission lewels that are Z20dE below the official
limit are not reported.
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FCC ID: OKUSBP9015060

Chilingxiang, Qishantou, 3antun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+56-769-330315585
Fax:+536-769-33081575

Data: 149 File: D:'test data'2012'J' JUNLAN.EMI {177}
120 Level {dBuv/im) Date; 2012-07-13 Time: 23:03:50
1
FCC PART 15C PEAK
60

FCC PART 15C AV

qu

P 3
WW

2475 2480. 2485. 2490, 2495, 2500
Frequency (MHz)
3ite no. 3m Chamber Data no. 145
Dis. / Ant. 3m AT 1-18% Ant. pol. HORTIZCOHNTAL
Limit FCZ PART 15C PELE
Env. / Ins. Tewp:25.6' ;Humi:56%; Fress:101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPELEER
Fower AC 120V/&0H=z
M/N BIT3-1/5616
Test Mode o/ 4-DQPSK TE Z4S50MH=z
Ant. Cable Amp Ewmis=ion
Fredg. Factor Loss Factor Reading Lewvel Liwmits Margin Remark
[MH=) [dB/m) [dE) (B} [dBuV) (dBuV/m) [(dBuV/m) [clB)
1 2479.93 27.55 .71 34.03 B95.75 99.04 74.00 -25.04 Feak
2z 24553.50 Z27.55 .71 34.03 4Z.25 4- .54 74,00 31.46 Feak
3 2495.10 27.57 6.73 34.00 40.39 40. 69 74,00 33.31 Feak
Femarks: 1. Emission Level= Antenha Factor + Cable Loss - Awp Factor + Reading.
Z. The emission lewvels that are Z20dE below the official

limit are not reported.
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EST Technology

Chilingxiang, Qishantou, 3antun,
Houjie, Dongouan, Guangdong, China
Tel:+56-7659-530515585
Fax:+86-769-5830831575

Data: 152 File: D:test data'2012 " JUNLAN.EMI {177)
120 Lewvel {dBul/im) Date: 2012-07-13 Time: 23:11:55
4
FCC PART 150|PEAK
60
FCC PART] 104 AV
1 2
e P AP e APy
02300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
Fite no. : 3m Chamber Data no. @ 152
Di=s. / Ant. : 3m AT 1-15% Ant, pol., : HORIZONTAL
Limit : FCC PART 15C FEAE
Env. / Ins. : Tewp:25.6' ;Hawi:56%;Press:101.52ZkFPa
Engineer : Tony
EUT : ELUETOOTH iPAD iTOWER SPEAEER
Fower : AC 1Z0V/E60H=z
M/N : BIT3-1/561¢6
Test Mode : B-DPSK TX 2402MH=z
Ant. Cable Amp Emis=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
[MH=) [dB/m) [dE) [dB) [dBuW) (dBuV/m) [dBuV/m] [dB)
1 2319.47 27.78 .54 34.24 37.40 37.46 74,00 36.54 Peak
2 Z390.00 27.64 .62 34.19 36.2Z5 36.32 74,00 37.68 Peak
3 Zz400.00 @ 27.61 6.62 34.18 £50.90 E0.95 74.00 23.058 Peak
4 Z2402.19 27.61 6.62 34.18 100.59 100.64 74.00 -Z6.64 Peak

Remark=s: 1. Emis=zion Lewvel=

Antenna Factor + Cable Loss - Awmp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official

liwit are not re

ported.
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EST Technology

Chilingziang, Qishantou, 3antun,

Tel:+86-769-33031333
Fax:+86-769-83031878

Houjie, Dongouan, Guangdong, China

Data: 153 File: D:'test data'2012°)' JUNLAN.EMI (177)
120 Lewvel (dBuWin) Date: 2012-07-13 Time: 23:13:19
4
FCC PART 151|PEAK
60
HHZPARIﬁSi AV
1 .
it e A R i AN A A s A e Pt )
02300 2322, 2344. 2366. 2388. 2410
Frequency (MHz)
3Fite no. 3m Chaanber Data no. : 153
Dis. / int. 3m ANT 1-18G hnt. pol. YERTICLL
Limit FCZ PART 15C PEAK
Enwv. / Ins. Tewp:25.6' ;Huwi:56% Press: 101.52kPa
Engineer Tony
EUT ELUETOOTH iPAD iTCOWER SFPEAKER
Power AC 120V/60H=z
M/H BITS-1/5616
Test Mode 5-DPSK TX Z40ZMH=
Ant. Cakle  Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin ERewark
[MH=) [dE/m) [dE) [dE) (dBuv)] [(dBuW/m) [dBuV/m) (dE]
1 2345.94 Z7.70 .56 34.2z2 37.70 37.74 74,00 3G 26 Peak
2 23s0.00 Z7.64 .62 34.19 36.14 36.21 74.00 37.79 Peak
3 2400.00 27,61 6.62 34.18 50.84 &E0.89 74.00 23.11 Peak
4 Zz401.97 27.61 .62 34.18 95.00 95.05 T4.00 -24.05 Peak

Emission Lewvel=

The ewission levels that are Z0d4dE below the official
limit are not reported.

Antenna Factor + Cable Loss - mp Factor + Reading.
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FCC ID: OKUSBP9015060

Chilingxiang, 2ishantou, Santun,
Houjie, Dongoguan, Guangdong, China

EST Technology

Tel:+86-769-33031333
Fax:+86-769-330313873

Data: 158

Level (dBuvim)

120

File: D:'test data'2012' JLJUNLAN.EMI {177)
Date: 2012-07-13 Time: 23:27:30

FCC PART 15C PEAK

GO

FCC PART 15C AV

o

024?5 2480, 2485, 2490, 2495, 2500
Frequency (MHz)
3ite no. 3m Chamber Ista no. : 155
Dis. / Aint. 3m MANT 1-18G Ant., pol. VERTICAL
Limit FCC PART 15C PELE
Env. / Ins. Tewp:25.6' ;Hami:56%; Press:101.52kPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER 3SPELEER
Power AC 1Z0V/60H=
M/ BIT3-1/5616
Test Mode S-DP3E TX Z480MH=z
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Lewvel Limits Margin ERemark
(MH=) {dE/m) 1dE) [dE] (dBEuV) (dBuW/m) (dBuV/m) [dE]
Zz4380.10 Z7.58 .71 34.03 95.99 99,25 74,00 -2Z5.25 Peak
2 Z483.50 Z7.58 .71 34.03 41,20 41.46 74,00 3Z2.54 Peak
3 Z493.60 Z7.58 6.73 34.03 38.43 358.71 74,00 35.29 Peak
FEemarks: 1. Emission Level= Antenna Factor + Casble Loss - Mop Factor + Reading.

Z. The ewission lewels that are Z0dE khelow the official
limit are not reported.
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Chilingxiang, 2ishantou, 3antun,
Houjie, Dongguan, Guangdong, China

EST Technology

Tel:+36-7659-830313585
Fax:+86-769-830313785

Data: 159

Lewvel (dBuWin)

120

File: D:'test data'2012LJUNLAN.EMI {177)
Date: 2012-07-13 Time: 23:29:00

FCC PART 15C PEAK

GO

FCC PART 15C AV

N”u

B 3

AR NN AU O Y DU o S S

024?5 2480. 2485. 2490. 2495, 2500
Frequency (MHz)
Zite no. 3 Chamber Data no. @ 159
Dis. / Aint. 3m ANT 1-18G Ant., pol. HORIZONTAL
Limit FCC PART 15C PELAE
Env. / Ins. Tetwp:25.6' rHunii 56% Pressi101.52kKPa
Engineer Tony
EUT BELUETOOTH iPAD iTOWER SPELEER
Power AC 120V/60HE=
M/ BEITS-1/5616
Test Mode S-DP3K TX Z480MH=z
Ant. Cable Amp Emission
Fred. Factor Loss Factor Reading Lewvel Limits Margin Remark
[(MH=) [dE/m) [dE) [dE) [(dBEuV)] (dBuW/m) [dBuV/m) [dE)
Z479.80 Z7.58 .71 34.03 97.86 98.12 74,00 -24.,12 Peak
2 Z483.50 zZ7.58 .71 34.03 41.54 41.80 74,00 32.20 Peak
3 Z495.80 zZ7.57 6.73 34.00 40.51 40.81 74,00 33.19 Peak

Remarks: 1.

Etmission Lewvel= Antenna Factor + Cable Loss - Anp Factor + Reading.

Z. The ewizsion lewels that are Z0d4F below the official
limit are not reported.
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FCC ID: OKUSBP9015060

10.POWER LINE CONDUCTED EMISSIONS

10.1.Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5SMHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

10.2.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT was charged form PC’s USB
port which connected to the power mains through a line impedance stabilization network (L.I.S.N. 1#).. Both sides
of AC line are checked to find out the maximum conducted emission. In order to find the maximum emission
levels, the relative positions of equipment and all of the interface cables shall be changed according to ANSI C63.4:

2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

10.3.Test Result

EUT: BLUETOOTH iPAD iTOWER SPEAKER  M/N:BITS-1/5616

Power: AC 120V/60Hz

Test date: 2012-07-04 Tested by: Tony Tang

Test mode: Tx Mode

Pass

EST Technology Co.,Ltd
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FCC ID: OKUSBP9015060

10.4.Test Data

Chilingxiang, Qishantou, 3antun,
Houjie, Dongguan, Guangdong, China

LST 'I-(:"-Chllﬂl(lgﬂ' Tel:+86-769-53051888

Fax:+86-769-33031575

Data: 153 File: D:test data'2012'JWJUNLAN.EMI {156)
0 Level (dBuV) Date; 2012-07-04 Time: 14:02:21
FCC PART 15B QP
FCC PART 1158 AV
|E
f
40 ]
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. EZT 544 3hielded Room Data no. r 153
Lirmit FCC PART 15B oQF LINE Phase : LINE
Env. / Ins. Tewp:25.3'C Humi:55% Press:101.50kFa
Engineer Tony
EUT BLUETOOTH iPAD iPAD iTOWER SPELEER
Power AC 120V/60HE
MW BIT3/5616
Test HMode TX
LIZN Cahle Emission
Freg. Factor Loss Reading Lewvel Limits Margin Remark
[MH=) [ dB/m) [dE] [ABuv) [dBuv/m] (dBuwv/m) [=h=)]
1 o.15 2.61 o.81 0.658 Z20.10 EE5.82 35.72 Mrerage
2 o.15 2.61 9.81 27.8a 47 .28 55.82 15.54 QF
3 0.33 2.61 9.83 12.74 32.20 49,53 17.33 Mrerage
4 0.33 2.61 9.83 19.08 38.52 E9.E3 Z21.01 QF
= 5E.25 2.65 o.86 9.39 Z28.90 EO.00 21.10 Mrerage
& 5E.25 2.65 9.86 Z2.62 42.13 &0.00 17.587 QF
7 5E.E56 2.65 9.86 16.69 36.20 EO.00 13 .80 Mrerage
=} 5E.E56 2.65 o.86 24.34 43 .85 &0.00 16.15 QF
= 7.53 Q.66 9.87 12.77 32.30 EO.00 17.70 Mrerage
10 7.53 Q.66 9.87 24.93 44 .45 &0.00 15.54 QF
11 12.78 Q.67 9.93 6.20 ZE.80 EO.00 2420 Mrerage
1z 12.78 Q.67 9.93 14.61 34.21 &0.00 Z25.79 QF
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FCC ID: OKUSBP9015060

EST Technology

Chilingx®iang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China
Tel:+35-769-833051355
Fax:+56-769-830515875

Data: 155 File: D:test data'2012'JWUNLAN.EMI {156)
0 Lewvel (dBuv) Date: 2012-07-04 Time: 14:04:00
FCC PART 15B QP
FCC PART 158 AV
N :
40
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
3ite no. E3T 544 3hielded Room Data no. : 155
Limit FCC PART 15E QP LINE Phase : MNEUTRAL
Env. / Ins. Temp:25.3'C Humi:553% FPress:101.50kPa
Engineer Tony
EUT ELUETOOTH iPALDL iPAD iTOWER SPELEER
Power AC 1Z0V/60H=
M/N BITS/5E616
Test Hode TZ
LISN Cable Emi=s=sion
Freg. Factor Loss EReading Lewel Limits Margin Rewark
[MH=) [dE/m) [dE) [dEuV) [dBuv/m] [(dBuv/m) [dE)
1 0.16 9.49 9.81 2.80 Zz.10 55.143 33.33 Lverage
2 0.16 9,49 2,81 32.01 51.31 65.43 14,12 QaF
3 0.3z 9.59 9.83 10.58 30.00 49, 62 19,62 Lverage
4 0.3z 9.59 9,83 16.89 36.31 59.62 23.31 aF
5 5.19 9.65 9,85 11.40 30.90 E0.00 19.10 Lverage
[ 5.19 9.65 Q.85 Z5.78 45,28 60.00 14.72 QP
7 5.87 9,65 2,85 14.00 33.50 E0.00 16,50 Lverage
g 5.87 9.65 9.85 24.75 44,25 &0.00 15.75 QF
= 7.81 9.67 9,88 15.35 34.90 E0.00 15.10 Lverage
i0 7.81 9.67 9.88 Z6.30 45.85 &0.00 14.15 QF
11 8.15 9.68 9.87 10.15 Z29.70 50.00 Z0.30 Lverage
1z 8.15 9,68 9,87 Z27.04 45,59 &0.00 13.41 QaF

EST Technology Co., Ltd
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11.ANTENNA REQUIREMENTS

11.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

11.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 0dBi.
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12. TEST SETUP PHOTO
Radiated Test (30-1000 MHz)
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Conducted test
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13.PHOTOS OF EUT

External Photos
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External Photos
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External Photos
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Internal Photos
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Internal Photos
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Internal Photos
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